)

Certified by S

Individual 620.460 DGH

Operating Instructions for Band Saw

Before transporting and using the machine, please read the instructions thoroughly!

@ Serial number:



Bomar’

Service and
information

/Your BOMAR dealer : \

< /

Direct BOMAR contact:

BOMAR spol. sr.o. phone:  +420 - 533426 100
Tézebni 1236/1 fax: +420 - 533426 109
62700 Brno e-mail: info@bomar.cz
Czech Republic www:  http//www.bomar.cz

We are available:.
Mondays to Fridays from 7% to 16%

Version 1.00 / April 2009
BOMAR, spol. s r.0. © - Subiect to modifications and amendments

Bomar

VersionNo. 1.00/April 2009 2



Content

1. SAFETY NOTES 9
1.1. Band saw using 11
1.2. Protective suit and personal safety 1
1.3. Safety notes for machine operator 12
14. Safety notes for the servicing and repairs 13
1.5. Safety machine accessories 13

1.5.1. TOTAL STOP button 13
1.5.2. Saw arm covers 14
1.5.3. Saw band stretching and rupture inspection 14
1.54. Saw band cover 15
1.6. Safety notes for cooling system 15
16.1. Instructions for first help 15
1.7. Umisténi bezpecnostnich znacek / Verteilung der Sicherheitszeichen
/ Position of safety symbols 16
1.8. Umisténf stitku stroje / Maschinenschild position / Position of
machine label 18

2. MACHINE DOCUMENTATION 19
2.1. Technical data 21
2.2. Level of acoustic pressure 21
2.3. Rozmérové schéma / Aufstellzeichnung / Installation diagram......... 22
24. Popis / Beschreibung / Description — individual 620.460 DGH ............ 23
2.5. Transportation and stocking 24

251, Conditions for transportation and stocking 24
2.52. Transport and stocking preparations 24
253. Transport and stocking 24
2.6. Manipulation with saw 25
2.7. Activation 26
2.7.1. Machine working conditions 26
2.7.2. Band saw unpacking and assembling 26
2.7.3. Machine installing and levelling 26
28. Machine disposal after lifetime 26
29. Kotevni plan / Verankerungsplan / Grounding plan.......n. 27
2.10. Electrical connection 28
2.10.1. Check the direction of the saw band! 29
2.11. Check machine functions 29
2.12. Saw band 29
2121 Saw band size 29
2122 Selection of the saw band tooth system: 30
2.123. Saw band running-in 30
2.124. Tables for teeth selection: 31

3. MACHINE CONTROL 33
3.1, Starting the band saw 35
3.2. Control panel 36
33 Control panel — description 37
34 Preparative mode 38

34.1. Entrance to menu 38
34.2. Cutting parameters 38
343. Interrupting the cycle selection 38
344, Vice parameters (vice opening) 38
345. Stop time of the hydraulics 38
34.6. Language version selection 38
35. Semi-automatic cycle 38
36. Cycle breaking 39
36.1. STOP button 39
36.2. Interruption in cutting with Emergency button TOTAL STOP ... 39

5

Bomar’

VersionNo. 1.00/April 2009



Bomar

VersionNo. 1.00/April 2009

3.6.3. Reactivation: 39
37. Saw band adjusting 39
3.7.1. Angular cut setting 39
37.2. Cutting speed adjusting 40
373. Adjustment of pressure to the cut 41
3.74. Optimal adjusting of the guide cubes span 41
3.75. Speed adjustment of the arm lowering 41
3.76. Saw arm lower position stop adjustment 41
3.77. Brush adjustment 42
38. Material insertion 42
38.1. Handling agent selection 42
38.2. Insertion 42
383. Bundle material cutting 43
. MACHINE SERVICE 45
4.1. Saw band installation and dismantling 47
4.1.1. Saw band dismantling 47
4.1.2. Saw band installation 48
4.13. Saw band stretching 48
4.14. Adjusting of the limit switch of the saw band stretChing........eenns 49
4.1.5. Saw band inspection 49
4.2. Saw band run adjustment on stretching wheel....cissnnnn. 50
42.1. Saw band run inspection 50
422. Saw band setting 50
43. Cooling agents and chips disposal 51
43.1. Cooling liquid preparation 51
43.2. Coolant device inspection 52
433. Chips disposal 52
434. Cooling liquid inspection 53
44. Greases, oils and machine lubrication 53
44, Gearbox oils 53
44.2. Lubricant greases 53
443. Lubrication 53
4.5. Hydraulic oils and level check 54
4.5.1. Hydraulic oils 54
452. Hydraulic oil level check 55
4.6. Machine cleaning 55
4.7. Worn pieces replacement 55
4.7.. Pushing bearing replacement 55
4.7.2. Saw band guiding pulleys replacement 58
4.73. Hard metal guides replacement 61
474. Round brush replacement 63
. TROUBLESHOOTING 65
5.1. Mechanical problems 67
5.2. Electric and hydraulic problems 71
. SCHEMATA / SCHEMAS / SCHEMATICS 73
6.1. Elektrickd schémata / Elektroschemas / Wiring diagrams — 3x400 V, 50
Hz, TN-C-S 74
6.2. Kusovnik elektrosoucasti / Stuckliste der Elektroteilen / Piece list of
elektroparts — individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S.......... 85
6.3. Elektrickd schémata / Elektroschemas / Wiring diagrams — 3x400 V, 50
Hz, TN-C 88
6.4. Kusovnik elektrosoucasti / Stuckliste der Elektroteilen / Piece list of
elektroparts — individual 620.460 DGH, 3x400 V/50 Hz, TN-C.............. 99
6.5. Elektrickd schémata / Elektroschemas / Wiring diagrams — 3x230V, 50
Hz, TN-C 102
6.6. Kusovnik elektrosoucasti / Stlickliste der Elektroteilen / Piece list of
elektroparts — individual 620.460 DGH, 3x230 V/50 Hz, TN-C........... 113
6.7. Hydraulické schéma / Hydraulikschema / Hydraulic diagram..........
6.8. Kusovnik pro hydraulické schéma/ Stlickliste / Piece list for hydrauhc

diagram 117



7. VYKRESY SESTAV PRO OBJEDNANI NAHRADNICH DILU /
ZEICHNUNGEN FUR BESTELLUNG DER ERSATZTEILE / DRAWING

ASSEMBLIES FOR SPARE PARTS ORDER 119
7.1 Pila / Sédge / Saw 120
7.2. Kusovnik / Stiickliste / Piece list Pila / SEge / SaW ..ooccooceoeerseencerses 121
73. Svérdk / Schraubstock / Vice 1 122
74. Kusovnik / Stuckliste / Piece list Svérdk / Schraubstock / Vice 1.......123
7.5. Rameno / Arm / Arm — Svérdk / Schraubstock / Vice 2. 124
7.6. Kusovnik / Stlickliste / Piece list Svérdk / Schraubstock / Vice 2.........125
7.7. Rameno / Arm / Arm 126
7.8. Kusovnik / Stuckliste / Piece list Rameno / Arm / Arm ... 127
79. Rameno/ Arm/ Arm 128
7.10. Kusovnik / Stiickliste / Piece list Rameno / Arm / Arm......snn 129
701, Pohon pilového pasu / Sdgebandantrieb / Saw band driving......... 130
7.12. Kusovnik / Stuckliste / Piece list Pohon pilového pésu /
Sagebandantrieb / Saw band driving 131
7.13 Napinani pilového pésu / Sdgebandspannung / Saw band tightening
132
7.14. Kusovnik / Stuickliste / Piece list Napinani pilového pasu /
Ségebandspannung / Saw band tightening 133
7.15. Vedeni pilového péasu / Sdgebandfihrung / Saw band guiding.......134
7.16. Kusovnik / Sttickliste / Piece list Vedeni pilového péasu /
Sagebandfihrung / Saw band guiding 135
7.7. Vodici kostka / Fihrungsklotz / Guiding cube 1. SRR e 16
7.18. Kusovnik / Stlickliste / Piece list Vodici kostka / Fuhrungsklotz/
Guiding cube 1 137
7.19. Vodici kostka / Fihrungsklotz / Guiding cube 2. e 1 38
7.20. Kusovnik / Stlickliste / Piece list Vodici kostka / Fuhrungsklotz/
Guiding cube 2 139
7.21. Kartacek / Spanbdurste / Brush 140
7.22. Kusovnik / Stlickliste / Piece list Kartdcek / Spanbdrste / Brush.......141
7.23. Podstavec / Untergestell / Pedestal 142
7.24. Kusovnik / Stickliste / Piece list Podstavec / Untergestell / Pedestal
143
7

Bomar’

VersionNo. 1.00/April 2009



Bomar

7_ se10U A198S °| 7 __
A

N J

uolnejuswnoop 7

aulye 7

2N

|013U0D
QUIYIR ‘€

6.Schémata /
Schemas /

4

o

Schematics

9JIAISS
BUIYRY Y

L J

Bunooysa|qnol] °g

Sollewayds ‘9

s1s1| 9231d pue
sbuimesq '/

- J

VersionNo. 1.00/April 2009

73



Bomar

Elektricka schémata / Elektroschemas / Wiring diagrams -
3%400V, 50 Hz, TN-C-S

6.1.

PQIEIaA e/

H9(Qa) 09¥°0Z9 [enpIAPUI

1 5

ouig ‘00 £29 20
1/9€TT ugagaL
R ]

Elektrické schéma / Elektroschema / Wiring diagram 1

3
3
11x 1S5y
ww oze
[ _
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

74

VersionNo. 1.00/April 2009



Bowmar

sajou A19fes °|

uolleluswnoop
auIYdeW T

[013U0D
aulye '€

!

DIAISS

SUIYdRW & ¥ Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

] ows ‘00 L9 D —
£~ Thi 3180 P4 / E14-Ti 1ed JOMOd | E1A-Th 1582 BADJS H9(a) 09b°0Z9 [enpiApul 1/9EZT GRZaL aviog
UGy MUup/abEd Swey/Ayuens Karesy PRy ey loas 0°1s "HylWOog t*
T0
WEZE Bunimprsynson X
‘g adwndyinespAy 1 adwndynespAy Bun|yny 1030 55 S
paads *z dwnd Jnespiy paads T dwnd nespAy dwnd juejoo) it Y
3sojyohs *z Aqinesphy ojpedsa) sojypks 1 AyiinespAy ojpedia) juazejyd ojou YRR REE
S-D-NL ‘THOS ‘NDOFXE
THDS ‘ADOXE Clald 7HOS ‘NOORVE
Mty g\ wromos
£ 9 W W
9E1 THOS ‘ADDFYE
e Vi UmE S 0
s _l W [0 o b 125
- = Gk [E
R 5 R [E Nk o
- g |8 |R ‘o s Mo v €0 20 1
I v w v
ITBg==° . |
_ u+ Lo 90 St m m ....H._ T
! [ e CRCED e
WYEOAVOYZA | P0AL 54 ,m ,m ("] ,m = o e it
_ ACOBXE  WAb = o 9 At
| Y d " 1408
_ 80H> CO.__EO . [38] i
ok -7 .
[ > O € Thd SE1T p ST
[ _ L K |6
_ v w w i
_ g amtan w0 \ T
R e -
_ 1994 14d 9seud £ 7 _
| LndNE SHIVW bET .
| (B 88 8 |um . Yo $i e
_ P - BIR IR
_ 2IRIE
_ GIE|E
_ 2|28 oJ o 1
| o oo <IT<IT<I}s &7 <I[<I[<I}- e,
_ 6 val 4 g 4 goof
Tvd ———— kK- 4 L -5 - .mm:E
_ : 8 o| & v
|
|
|
_ G 1516 G 1B TE _ G 16 T
_ - | - - - = O
|
| | 1
:_.....wna.!.L..III“..I..|||.|I|||.|||.II ., I P ——— | o, I — |\._|NM?..I||N1|O
— N N
& 'S s A €
0t | 121 < W oME oA 4]
veo/ T A N Sy
LN S n
s il
| . I v

Elektrické schéma / Elektroschema / Wiring diagram 2

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

VersionNo. 1.00/April 2009

75



individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

76

Bomar

Bunjuny / pueg-mes auibua jo Buood [ nsed NIoJoW Jole|auB . ouwsg ‘00 £79 22 — il M
FNejd-1esebzIaN/pIe0q Jamod/af0ipz eysag HO(a) 09%"0Z9 [enpIAIPUL /927 ugezaL Hvivog m
uages sy abed swenAnmns ey sunDsE ey g oS "YYWwog t >
: : z0 o
8
©
()]
£
=
pueqabies Jojow Bunjyny =
pueg-mes aujbua o Buijoo) Z
nsed niojow Jolenuas ©
£
7]
[ viro S
| SW wn
=1ad _ o
_ x
| g
| w
| ~
o o] | ©
.ﬁ.ﬂ )“ _W _ - L lm
A 00/ N.E i ﬁ o ® |n & _ 5 ,W .rn._
w/sindino/Admisin 0o/ e o 4 ooE m ABZ+ _ ,%
XN ooy S I“ @ _ ¢
abuebug The e *\ _ E
fsinduj Joj Jomod 101 - T R _ 8o/ ]
Jhdmsa oud 1ualedey 0oz snd ~ADT = | Thd )
]
i |
_ Y O ﬁ TiL _
o |
1] A R | 5
5 = 'S
shsnas (0114 . s o —_— = = _ S
JUSAS 0AUOD S0y BMOd | ¢ i =2 S o |nee |
fuisks oyl jusfRden s1 st G @ — @ _
o [e] 1az _
¥ L[4 Yoo
[l) s [ en4 _ (] s
|
|
5 b= | e
= o _ o
|
|
|
|
L ———-3d/ 620
o1l N - - N | &0
01 1T - - 121/ 47
oI TT] - 111
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

VersionNo. 1.00/April 2009



Bowmar

Elektrické schéma / Elektroschema / Wiring diagram 4
individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

uolleluswnoop |011u0d 2DIAISS S3s]| wum_n pue
sajou bmu_mm ‘1 uUlYyde ‘¢ SUIYdeA "€ UIYde ‘7 mc_uoo.._mw_n_soh._..m mm:_...s_mhc A
BO0TESE[ eQ owsg ‘00 £29 22 - e
i | RN z 13)[BYDSZINY2S-10J0{ 40RO HO(a) 09+°0Z9 [enpiAlpu 1/9€2T MGazaL Hviog
= usyEs e Aoy s 0U'S "YYOog *
£0
1xBIpuIMypsab ‘z adwndynespiy 1{BIpuMy2sa6 1 adwndyynespAy Bunjyry Jo10
paads -z dwnd syneipAd paads 1 dwnd MnespAy dwind juejoon
3s0upks *z Ayinesphy ojpedsa) 3s01yaha 1 Apinesphy ojped=) Juaze|yd J0jol
rm s sol
Tt N0 £0 1N0 #0 10
4¢3 £0E $OE
M H |
20/ ) .-_“_...
£/ §¥0f
[ 2wA { €W
Z00€] 100€]
= B 3 = o
L e Lo L] T
+1v] +1¥| +1v
M M - 000E / 50
[ i _

VersionNo. 1.00/April 2009

77



Bomar

ouwig ‘00 £29 2D =T pi
INUBAQIPAH/DAIRA HNEIPAH/ARUBA BXDINEIPAK H9(a) 09¥'0Z9 |enpIAIpUL 1/9E2T WGezal Hvinog £
s aweyalied sy Ay ssy BujL I AUy s ‘OIS "HYWoe % m
ol @
S
o
o
£
=
=
~
©
£
HEIS 10Uy JoZIUOIIW [BUYPS UBWIYRY  LBYUN LPeU UaLYey U300 LPeU UBWYEY UBSO| YpOISANEIPS  UBUURdS Y0ISGNRIYDS 2
Hess ojeaipuy JBSIUODIN 158 Wy UMOp LY dn wuy 201 aseajRY duwep 20iA g
HeIs BOAUOY JPzZUoN ajyoks ouswey pIop ouswey nuoyEY ouALeY Ujorod yesns noudn yesans )
oot Fot Ear £t £t L Kol ..kl
E1LNO 50 N0 1o oo 60100 80 LNO £0 100 [}
£1€ SOE TIE (1]£3 60€ 80E £0£ L
A A A 3 A =~
©
£
] 0 o
w | 3
)
9
S
X
it i ]
| : =
! 1
. 1
: I
! i
M_f.z—u.mm.ﬁ— “ Z] 2a __‘N“ [4 20 AT T 20 MT Z 20 M i 20 AT {4 20 AFE
® TH ! M..ﬂUB _ g ) XL Jee XL v %L Jam m:_.J_._U«S
I
1
! i
“ 1
: |
|
! 1
Lsaraatae 2y
080 / 00E M M N 00 / wEn
|
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

78

VersionNo. 1.00/April 2009



Bowmar

sajou A19fes °|

uolleluswnoop
auIYdeW T

_O.:..._OU EalnvEN
QUIYIR ‘€ SUIYRW b

; T_uoo;mwﬁse .L

s1s1 @23id pue
sbuimelq 'z

abuebuizfsyndurfAdnisy

ruayes awenfabed awenijuens sazey

HO(a) 09079 lenpiaipu]

I e fans

owig 00 £29 20 e
1/9ETT ugazaL
orsyvnog W~

Apeas sojop

SONI
S0T

Th4

£001

7vd

Zoot

Tvd

Bunuuedspueg
uoisus) apeg
nsed gnudey

01

\ s

USJUn 351 uawyey UGO 351 uByey

dn 51wy UMOp s} Uy
3J0yeu ouBLEY B|Op ouBwWeY

sol 901
EONT TONI
€01 2ot

A

4 J

\ €05 \ 205

S0

(s=9jeysprug)
Juuedsab 151 }203sqneids

(youms aunssaid)
paduwep s1 321

ﬁﬁ::ﬂﬂ Anoxe1)
—...B_!n
101

\{d] 1S

020/ OOT -

- 00T/ o0

Elektrické schéma / Elektroschema / Wiring diagram 6

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

VersionNo. 1.00/April 2009

79



Bomar

I ouwsg ‘00 £29 2D e
yndusipag Mse/jpurd [oquod uclng/iRued IEPRING BXYRLL HO(a) 09029 [enpipu] 1/9€21 jugRzaL HVhOg
1Aalins LT MUEN AN ASTEN _ DR e 0TS ‘04's "WYWOg »*
Q0
10UGNZ/SLI0SSAY/IMSUISNISLA
_llllllllillilllil_
: 1 jozuODIY  J3SSEA UBIUN YDRU UBIYEY U3GO YDRU UBWIYRY  USUUERdS O0ISQNEILDS  USSO| XI0ISANRILRS
| 1ojeu ajbuy A JeZUODIW  JeNem umop uuy dn wuy duwep iz 0iA asefRY
: niyn jugADINN H Jezuoni - ojpedsag Diop ouBwey  nIoyeRU ouBlWeY N0udn YRIRAS  oADd HRIRAS dolS Luvis
1 an ! m ol i} [at o £or ¥t
“ g . “ St sim uz_g mﬂ_r ,_H.u ot n an 20N
“ 208 108 1 149 S11 £TT F448 1341 (1] 48 60T 80T
| ] [ A 4 1Y A A
! i
! 1
! 1
! 1
! i
! 1
! 1
! 1
! 1
! i
. 1
! 1
! 1
! 1
! !
: 1
: 1
i \--3 : S— \-Aes o S e N =1\
] 1 Bafjooo s
" 1 [UETY MpGis Jeudag)
" 9L “ L PL €L T
]
“ ] [ A . | | -
1
I
S—— "
e | Q0T - N 00T /690
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

Elektrické schéma / Elektroschema / Wiring diagram 7

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

80

VersionNo. 1.00/April 2009



Bowmar

uoleUSWNIOP |0J3U0d IS s3sl| da1d pue
saj0u £1ayes | BuIYde ‘T duiyde ‘€ SUIYdBW b Hunooyss|gnou] ‘g sbuimesq £
owsg ‘00 £29 2D —
Uo1210gsIBLIBUYDIS /U1 ATRJES/ynuxo jisoupadzag HO(a) 09%'0Z9 lenpiaipu] 1/9€27 jugazal Hvnog
..\,an.mn.____w_._ sy sueyabed Auen AUROs AETeN e oS ‘0'S “Yyog *
60 0
a0 00T - - 00T / 680
01 B WPRRGEILRYIS
90 NI uopng AU Aajes
101epul apun Ajajes 901 0 JUISOURAAZaq O
H0jeipu| 3D Ajajes A "
o psozadzaq oAl € " 1s
{7 L--]
iy Admsdn T g
000€
MWﬂ t:.l- ot lrI
@ HE 8| [G—
Hlll_.w_m_u_._r_lll||._|%.Tm_uu__n_llu j T N
= g |8
IS 2 m 1
~N
71 0 o u%x/_ pare) _:0 ._mw - .
NN - L ?ag ﬁ
W W ﬁ Ble oI
b s

w0l / LT —— 3 b

L0 NI

€ST
¥S1

\ £ @ | douseor

151
(418

Tk

00T/ 6e0

-+ 00E / 50

Elektrické schéma / Elektroschema / Wiring diagram 8

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

VersionNo. 1.00/April 2009

81



Bomar

owg ‘00 £29 2D e
FpUWNzUanbalg f1ajouns paads W UFUBANSIY IUHDV 09¢+'079 |enpinpu] 1/9EZT ugezal Hviwog
——-—" - auns o OIS "YyWOo8 e
80
& oy YUTINZ6 ZHOOb-0 AOBY-0 HAEDV :LNdINO 5. 4
YO'PT/P 0T 2H09/0S AOBY-08E HAEDY * LNdNI
& 5 TH
MY0'b THOLOW  YVEO0dbBYZA 13dAL DWAO i
-4 +5 TH ¢
+
-5 +H
101/ 00 > yBIpuImMySaBpUEq nuj0d
001 N paads pueqgaJaLIONUBIOd
S0/ 122 Wy nsed 1sojpAs NaWOPUOd
- di 2 8"
Ak
v 7id
A+ S
£l s
S0l GOT - d dd &
- 7d
/€007 1d
x»x » -T0E / =01
/081> oMW
< aW
s
el Wi
G5 -
5 4
£S 9
w9
18 +10€ /901
Ay
000TA
NOYJWO
oo/
2 18 - I+ z+ “Ln_
T h 4 L4 T b 2
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

Elektrické schéma / Elektroschema / Wiring diagram 9

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

82

VersionNo. 1.00/April 2009



Bowmar

se10U A198S °|

uolnejuswnoop
auIYdeW T

|013U0D
QUIYIR ‘€

9JIAISS
BUIYRY Y

Bunooysa|qnol] °g

SO13eWaYIS 9

[

B15ASIaNa1S Wals

HO(Q) 09b°0Z9 [eNpIAIPUT

s1s1| 9231d pue

sbuimesq '/

St APT+

or=—0 AD

d3IMOd
WHIHOSSONNLIET THVMHIS
QHIHS P
INGNLLS WNHI)
SIIM/IONVHO S1am
ALTHMIONVHO amm | NG
WIRAACZNYHO viig
FONVHO 139
IONVHO MOTIEA g
YADZNVHO WAMZ
SIM/NNED [ )] 131014
AHMINGTED (N33E9) wom | NY
VIRNMNETRE (vN3TEz) VAGTVIA
nnEs | (Lowvsou) FVHO
N3FD (CANTd) FONVHO Y
WNITEZ (WACZME)  WAOZNWHO
STANMIS+STIMNTVES (rweo) g
AUTHAVANTE+ ZLTHMWNMOYS (A349) ana -
WTIEVHOOW+YTIBVOINH (vaas) OO
I+ (Nriveg) Lo
IIG+NMOES (Nmowa) a3 +
WHOOW +VOINH (vaanH) VNANEE)
105U3S uonsoduawiyey
S'OXTXE AJHAS POEN J05uas uogisod aweymes
auawes Afsia Jewius

€0-0d

..OLM W oo o W oWk ol aw oW oW ol = ]
Ty R LBy = By & Sy D8y S8y Zop bRy bRy = Gy 8 Sy
;H Aﬂa H“Jagq ﬂ 4_
|
_ VT (T W T A T -
2l12lclelelelelclelelelelelelelelele |12 |24
S|SIS[5(5(5(5|5|5|5|5|5|5|5|5|5|5[3¢22@3
2l2|-|8||g|8|2|8|[8|s|=|s|a|2|G|a[d [d [@F
58
WJ._VOH~>>rw>>
A
gl =
£3
el = > @ E|&
A E| =] = 2| ED
T =l alin, o [l — e . g T —
L= . O O O O O O O R O O . T D R O O O D R S R O T T . R O L T L S
Z | 2|l 2| 2|l 2l 2| 2|22 22l 2|l 2|2 2122121 == 2
2l slel=[g[g[[8|8|z|s|n|B|2|5|5|S|5|8|8
T ._.g ﬁ 4%%44«4
RR.H.RRR,HHH LA
L L L T e e - e
e U8 Ig %2 i@ U8 fs f8 "8 s & Iz I& G e

Elektrické schéma / Elektroschema / Wiring diagram 10

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

VersionNo. 1.00/April 2009

83



Bomar

b
ouig ‘00 £79 DD
I0UAGNZ/SAUCSSA00YINISUDSNISIA HO(a) 09029 lenpiAlpu] 1/SEZT UGz svnog £
L HIGT NN ARURAS AN RPN e e TS 0°4's "HyW0oda ).* m
ot .W
©
g
uaupdwe ‘=
e =
epidwe 14D JUR3RU YUPOASL o5 M
©
£
Lol e
L <
F 1 OJ abuelp/abueipferozuei | NE m
@Ioin/Rlom/erolerd | Ny m
. / AHU urnug/usRus/eusez 'l ~
T T ~ [}
— @ siM/auM/28 1 % L £
- 3 > \
nesgfumoigfepauy | + uu iy s |" m
— v
wv
ik ) =z PP 3
] T+ o €19}
wAOZ — Li=—==d £
Fhoa HHEHEABBE0E £
it A5l518(8]2]8 Jopi/asva o
203 05 i o
e 4 5
||||||||| L L _/rm
N S vl ] 8 Tl 1 1)
09713
-4 N / 550
- 171/ 60
=+ 111/6%0
001 /s
<002/
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

84

VersionNo. 1.00/April 2009



6.2. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece
list of elektroparts —
individual 620.460 DGH, 3x400 V/50 Hz, TN-C-S

Ozn. Nazev polozky Vyrobce Obj.c.
Sign. Bezeichnung Hersteller |Bestell-Nr.
Sign. Item Producer |Ref.No.
RNDR
Lampicka / Limpchen / Lamplet LBP-B302, 7 jenek 91.100.103
12V,20 W ey
Martindsek
Laser/ Laser / Laser Laser 91.100.105
Spinaci jednotka / Schaltereinheit / Switch unit M22-K10 MOELLER 91.061.022
Hlavice / Kopf / Jugulum M22-WRK3 |MOELLER 91.060.051
Koncovy spina¢ / Endschalter / Limit switch QKs8 KEDU 91.173.012
Svorka / Klemme / Clamp SH10-5,08 |EUROCLAMP [91.144.004
BM1 E\eggﬁfnostm modul / Sicherheitmodul / Safety SNA4064K  |WIELAND  191.051.026
DAS Prevodnik snimace natadceni/ Wandler -
D1/140 Positionsgeber / Convertor — Turning sensor DASD1/140]ASTP sro.1251.163
ELGO Snimac natéceni / Positionsgeber / Turning sensor IE_)Ig/I(I)X128126 ELGO IFS
Motorovy jisti¢ / Motorschutzschalter / Motor GZ1MO03,  |TELEMECANI
FAT circuit-breaker 0,25-04 A |QUE 91.235022
Motorovy jisti¢ — Pomocny kontakt /
FATFA2  |Motorschutzschalter — Hifskontakt / Motor circuit- |GZ1ANT1 (T)EJEEMECAM 91.046.004
breaker — Auxuliary contact
Motorovy jisti¢ / Motorschutzschalter / Motor GZ1MO06, 1— | TELEMECANI
FA2 circuit-breaker 1,6A QUE 91.235.024
EM1 Frekvencnf ménic / Frequenzwandler / Frequency |V1000 43P0, OMRON 91,012,021
convertor 4kwW
FUT.FUG Pojistkové pouzdro / Rdhrensicherung Blchse / WK4/THSI5. WIELAND 91251102
Fuse cover u
FU1 Pojistka / Rohrensicherung / Fuse 0.2A
EB; FU3 Pojistka / Rohrensicherung / Fuse 2A
FU4 Pojistka / Rohrensicherung / Fuse 6.3A
FU5 Pojistka / Rohrensicherung / Fuse F1A/250V  |ESKA 91.230.003
HLT éir%Zilka zelend / Signallicht griin / Indicator lamp M22-LED-G |MOELLER 91061023
HL1 Hlavice zelena / Kopf griin / Green jugulum M22-DL-G |MOELLER 91.060.031
HL2 Hlavice Zluté / Kopf gelb / Yellow jugulum M22-DL-Y  |MOELLER 91.060.053
HL2 Hlavice / Kopf / Jugulum M22-LED-W |MOELLER 91.060.030
KM1 Stykac / Schutzschalter / Contactor g‘L EM-10- MOELLER 91.040.020
KM2 KM3  |Stykac / Schutzschalter / Contactor SD\SULAVJ/}OL MOELLER 91.040.025
LU-1 Prevodnik / Wandler / Convertor — LASER LU-1 ASTPsro. |91.100.101
85

Bomar

VersionNo. 1.00/April 2009

1. Safety notes

N o

e

f

2. Machine
documentation

3. Machine

4. Machine

control

service

\

p

]
=
=
1%}
£
[T}
=
Lo
v
O

5. Troubleshooting|

7. Drawings
and piece lists




|0J3U0d uoleIU3WNDOP

aulyde '€

SJIAISS
auyeW

s1si] @2aid pue

sajou A19es °|
4

AN

aulyde T

RN

/X

Bbunooyss|gnod] ‘g

AN

o
v
fal
>
I}
3
o
=t
A
v

sbuimeiq -/

Bomar’

VersionNo. 1.00/April 2009

Ozn. Nazev polozky Vyrobce Obj.c.
Sign. Bezeichnung Hersteller |Bestell-Nr.
Sign. Item Producer |[Ref. No.
- ey 2COP1-12H
M1 Cigadlo chlazeni/ KihImittelpumpe / Coolant P1, 50W, LEjnlgrPnZIavkov IFS
pump 0,14A
M5 Ventilator / Ventilator / Ventilator _RCAHW 27881 Iyran 91.015.105
PAT Pojistkoyy odpinaé/Sicherungs—Trennscha\ter/ OPV10/3 OF7 91.241.002
Fuse-switch-disconnector
PAI Pojistka / Réhrensicherung / Fuse zg 016A logz 91230020
37956 Ridici systém / Steuersystem / control system Pro_02 BOMAR sr0. 265913
QS1 Hlavni vypinac / Hauptschalter / Control switch VCF1-32A, | TELEMECANI 91.170.012
32A QUE
RCF1 RCF2|Filtr RFC / Filter RFC / Filter RFC FBOPR1624 91.041.015
. ) ) A1000-
RFI1 Filtr / Filter / Filter FIV3020-RE OMRON 91.012.022
) ) . TP195 4k7-
RP1 Potenciometr / Potentiometer / Potentiometer N20A, 4k7 TES-Ostrava [91.283.002
RP1 Svorka / Klemme / Clamp WIELAND 91.250.009
SQ2 Koncovy spinac / Endschalter / Limit switch FM 655 PIZZATO IFS
SQ3 Koncovy spinac / Endschalter / Limit switch FM 555-M2 |PIZZATO IFS
SQ4 Koncovy spina¢ / Endschalter / Limit switch D4N-4A32  [OMRON IFS
NT-20, RNDR
TR2 Transformator / Transformator / Transformator 230V/11,5V, |Zdenék 91.100.104
20VA Martinasek
Total STOP|Rozpinaci jednotka / Ausschalteins / Break unit M22-K01 MOELLER 91.061.024
Total STOP|Hlavice / Kopf / Jugulum M2ZPVT - yoeier  {91.060030
263467
o , ) ELEKTRO-
™ Toro!dm transformétor / Toroid transformator / 1502304002 KARBAN 91.080.026
Toroid transformator 015 oo
VIAVIB
V2AV2B  |Dioda/ Diode / Diode IN5408 91.280.003
V3V7
ZD1 Zdroj / Energieversorgung / Source
86




Bowmar

sajou A19fes °|

uolleluswnoop
auIYdeW T

[013U0D
aulye '€

!

DIAIS
SUIYdRW P

¥ Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

VersionNo. 1.00/April 2009

87



Bomar

Elektricka schémata / Elektroschemas / Wiring diagrams -

3x400V, 50 Hz, TN-C

6.3.

fabegfsn

BOOZE LT
U, | IRIRGIRIA

H9(a) 09%°0Z9 [enpiApuT

USRI R O

owg ‘00 £29 72
1/9ET1 UgRZRL
OIS "HYIWOa

Hviog

“h

20

W gL

00

1L _ 154
wut 02y
6 [ ] | 1 0
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

Elektrické schéma / Elektroschema / Wiring diagram 1

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

88

VersionNo. 1.00/April 2009



Bowmar

uolleluswnoop |011u0d 2DIAISS S3s]| wum_Q pue
sajou Emm ‘1 uUlYyde ‘¢ SUIYdeA "€ UIYde ‘7 mc_uoo.._mw_n_soh._..m mmc_;mha i
’ owig "00 £79 22 R
T EW-Ti 2Ried PR / EW-Til Hed 12Mod / Eu-Thi 1582 BAOIS H9(a) 09¥'0Z9 |enpiAIpU] 1/9621 JuazaL gywog
SRSl e g W : A Gt i
e Ay fEBrd e RIS ASIEN SusEyfPunyfons OIS Wyl O8
0
VZE BURSSRIPEON W
Joyowpuegabes ‘g 2dwndyiinespAy 1 dwndyinepiy Bunjyny 030l
1010w BuiaLg paads 7 dwnd JnespAx pasds 1 dwnd JiNeIpAH dund el00) Y
nsed J0j0p 3s0iupAt 'z Aynesphy oipedis) 150k T Aynesphy ojpedsa) 3z 10301 Vee e opespes e
DML THOS ‘MEDE
=g z
Bl T3 wromes
91 T
Ta] THOS ‘NIGRKE _ W
~E W6 IIVET MOLEIMOSS adl w1 1
W o
Lk [E
! w W W
i [ 3 & ¥ + £Q TO 1
| a5 s 7
_ |
_ w+ €9 90 mnv o Mo e —
| d |- - L ol ep gt
WA £ e e TR | TeIeTE e
AOETXE VP il sl e w8 [ia _ $70Td0Rd
| | =" o
000TA uoJwQ TR i |
| cenf 5 T |
| 8 F .8 Thid Se1T [ 5 |
| 16TE &
| w w w | o £ 14 .
| o o u ul o wu L
p—— 5 9 ¥ T al | zZ| s \, T
| o+ R e WX | 2 I
09| g5 mi L S 1 s| g1 R
EE E“E m 3 [ hal {3 o hil
ANANT SNIVH I.l_«ﬁ. _
¥ 0 7nn [Z4h |
| S o8 | ol : l tRIETE
'n ln ’-n P ¥} ha
_ P | O Y |
‘e e [E |
=1 (=1 o
ADOSHE HIEIES AGETE
| % ¥ E o | H ﬁwg
.w 1 Bwe =kl 14
gt: i8f ¥ I |
r _. - ~ ~ 4
| (PR O N e [ [B ¥R i
R N e
| | |
| [ (
= 3d
- 1
et e e e e e e e e e e e e P e e
oo/ 3d 3d 3d
h N N
1T N ! h g - !
oeo e b3 L
: LS T a
wen ) TTT - Bl @t ® T 8l
o e
t 1] _| 3

Elektrické schéma / Elektroschema / Wiring diagram 2

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

VersionNo. 1.00/April 2009

89



Bomar

n..ﬂm s Bunjuymy / pueg-mes aulfuz jo Buipo) / nsed ruoow Jojejuss ) olg ‘00 £29 2D Py ™
o ane|d-1eiabzan/pieoq Jamog/al0upz BYSaq Ho{a) 09+'0Z9 |EnpIApUL 1/3EZT JUGaZ3L svwog £
— ! . D g s AR s ‘018 ‘W08 i s
0 70 o
©
o
[=)]
£
pueqabes Jojow Bunjyny =
pueg-mes 3uibus Jo Buoo) =
nsed niojow J0IRRUIA ~
©
3a L 2H0S ‘AOET m
34 Wﬂeﬂo c
=34 b
£
te il X
: g |8 ]
2. 2= s
i 5 e 5 s =
Ao oo T e o o |0 @ m
abuelsny/sinding/Admsdp, o0 - g »_ e .m prin S
£ il N
XD 00/ - || v
o saf
sblebug 000E Ha - ‘I @ 1 s1 “ mz m
fsinduy 1oy Jamog 001 - T = n 1 kv
JAdmsA oud juafeden ooz 9nd ~AOZ m- ]
1 2
~AST _n_- i}
0 o o h b= e
waisAsENalS t e ot © |0 }— =1 =3
fu=ishs jonuod o) Jamed = m " °
[nwzshs oypipy juafedey ST ST i [4d — O
) [e] 10z
L4 L4 o YZO
E b4 (] ens [[] znd []] tna
& I & JE
3d/st0
ot/ T2 - - T /65m
o1t/ T11 11 /620
w ¥ _ [
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

90

VersionNo. 1.00/April 2009



Bowmar

ﬁ sajou A19fes °| g

uolleluswnoop

auIYdeW T

ﬁ QUIYIR ‘€

|013U0D

I\

DIAIS
auIydeRW

; T_uoo;mwﬁse .L

s1s1 @23id pue
sbuimelq 'z

€1 quspes| 600ZESZ| e R meg owg ‘00 £29 7D T
febeafon SH L pasa JEBYISTINYIS-20]0( /JO13BIUCD SO0/ (UOI0W 3DERAIS Iwhou 09079 |BenpinpuUr 1/962T IGSZRL Hwwog
..mu.he“.w_ AT N By TR p— SRS ‘0U's ‘UYWOE ‘.‘r
S0 €0
IRBIPUIMLDSS6 *Z SdwindyineIpAn eBIpUIMLISIB T sdwndynespiy Bunjyny J030l
paads 'z dwnd Jynespi paads ‘1 dwnd 3 nespiy dwnd Juejooy
3s0|yAl ' Ayiinesphy ojpedsa) 350|URAI *T AyiInespAy ojped.a) uaZRYD SO0
Irm s §01
T o £0 110 #0100
T E0E +0€
'
] s
¥ ST
Y Y
[ 7w [ ewd
zooeT Tooe]
m..n._”,__ + to real
v e o et w  ome
[ ] ewdt C 1zt C 3 i
+1Y +1v +1¥|
A - 000 / wco
: W ¥ _ i 1 _. [

Elektrické schéma / Elektroschema / Wiring diagram 4

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

VersionNo. 1.00/April 2009

91



Bomar

[UBACIPAH/EAIEA JINRIPAH/AJNUSA SHINEIPAH

H9(d) 09F'0Z9 [ENPIAPUT

ouig ‘00 £29 20 e
T/9ETT Juaszal .mqlnm_ﬂ.. -

sums SN bed sweAYURDS ARTRN SIS e Toas 0Fs "WYWOE
w0
TEQ T u.ﬂ. 1
TED #T =11
HES WRijjonuoy B0 |IBULYs uaiyey uzqun Lpeu uawyey Uaqo yieu uatiyey U50] %2035gne.yas uauueds 0IsqneIPs
HETS JOjedipul B0 15E) wy UMOp iy dn uuy A I5E3FY dwiep 30iA
s eylonuoy RTUONIW S|P ouswey fiop ouswey nioyeu oLweY WoAod HeiRns Jnoudn ¥gRAS
ot o ot Eot Em wat L
£LAN0 50.1N0 560 TN orino &0 1N0 80 1NO 20100
€1€ S0E THE T1€ (183 60E 80€ L0E
Iy
P ——
]
! i
\ ]
| ]
| ]
! "
x| ﬂvﬁ.ﬂn “ Z| ..X-.P#N- v 2aMT (4 20 M2 [4 20 ME (4 24 AFZ Z A MT [4 20 AZ
1
m@:: “ %M.ﬂug . _mumx %M.A_Hﬂug %M{ﬂ.ng %M{ﬂﬂ_ﬁ: %M.._H_Um; %Mﬁﬂuaﬁ
]
1
]
i 1
| ]
| 1
\ 1
]
e 4
o'ed | QOE - -+ 00E / w0
[ [ _
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

Elektrické schéma / Elektroschema / Wiring diagram 5

and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

92

VersionNo. 1.00/April 2009



Bowmar

uoleuswniop
sajou A19fes °| Sulyde ¢

[013U0D
aulye '€ 3

ERIVER
uIydepy 'y Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

€1 quages| 600ZTESE| - Olug ‘00 £29 2D i
e — abuebuz /sindug/idmsa Ho(a) 09+'0Z9 |enpIApU] T/9€2T IuaazaL bvwog
s sabnyeBed S AURDS ARTEN ST RIS '01's "YYWog s‘:
S0
(4=1epsonIg)
Juuedsab 35| ¥0ISANRIYIS
{uyaums aunssaig)
Bunuuedspueg  UAUN 35| UDWLRY  UIGO 15| UBLWIYERY paduwerd st 20IA
uoisua) apelg dn s way UMop s1 Wy (euds Aoelt)
nsed pnudey BJ0yeu ouwey 0P ouREY nudn ¥eigAs
S0l a0 wol ot
R sONI EONI N 10N
501 #0T £0T1 Z0T 10T
o A A A A
Q ) Q
1d a0/ J
Thid
d
1.
8
(43 +1 +1
Lad IS  #0S % €05 ¥ 205 N{eltbs
vd hid Er £1
1]
- 3
8
B
bod T
Tvd
EF|

020/ 00T -

-« 00T / w0

Elektrické schéma / Elektroschema / Wiring diagram 6

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

VersionNo. 1.00/April 2009

93



Bomar

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

ouig ‘00 £29 22 = ~
ynduaipag a1se ] /Eued [oRuo) LOlNG/Rued PEpRIAC BXIZELL H9(A) 09+'0Z9 |ENPIMPUT 1/9E2T IuG323L Hvwog £
S SRy R0 SR AU ARTEN SIS '04's "UYWOE s‘: =
90 o
.8
©
[=)]
£
=
QUBQNZ/$311055300V/NISURSNISHd M
m
et e £
' 1 RzUODI  Jassep USIUN UDBU USWURY UBGO YJRU LBWLEY  UBUUEdS ¥D0JSGNeIYDS  U3SO| ¥D0JSaNeILdS e
| s=Rw ajbuy ! jazuoniW  Sajep UMOp WLy dn wuy duuep 217 201 3sejRY "]
' niyn ugaoinyy ! Jaziuonii - ojpedia) Dlop oualey  nioyeu ouawey noudn yeRAS  Jjonod YeRns dols 1uvis 8
1 1 a1t “ rm rm ot E0l o oo o1 o m
1 1 L1401 SN ET NI TN TEND T NI B0 NI BONI [7]
; 205 105 1 18 S 4 341 zn 1341 011 60T 8ot w
| ¥ ¥ ! A A A A A ~
_ ! £
] i 8}
] i <
I I v
I - @
] : ‘w
I : x
! ] y
i : =
I 1 RY3
I H 5]
I i 1T
! i
! 1
! ]
L - 1
" ¥ ! ¥ ¥ ¥ ¥ ¥ b v ¥
| -3 “ R Ao == N3 -3 -3 \--3 N--3
1 g : B s € g £ £ € g € g
" 1 zep gk peudald
: 9L “ g P £71L U
1
' ] /
1
I
beosssnpmeunees o i
oso /00T P A 00T /620
| | _
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

94

VersionNo. 1.00/April 2009



Bowmar

uolleluswnoop |011u0d ERIVIELY SIS WUQ_Q pue
Sajou Emm ‘1 SUIYdeN °¢ SUIYdeN "¢ UIYde ‘7 mC_uOO.._mw_n_S.Uh._..m mmc__?amhﬁ_ v
€1 mpes| G0OZLSE| I ouig ‘00 £29 2D P
T UDRIBGSIRYIBLIS /A0 ATRJES/UNING [Usouaizag Ho(a) 09+'0Z9 |enpIAIpUT 1/9€2T uGaz3L Hwmog
umu.he“.w_ - 2 s SO SR T '04's "UYWOE sﬁr
60 L0
e/ Q0T - = —a- 00T /6m0
vt S WIS
90 NI uanng spup Anges.
Jolexpul 3pup Apges | 907 e nuysouzadzaq oRgelL
101e2IpUI 3D KIRJES 4 T
yno Jusoudadzag exjonuoy .,w ih m
1
0 s, TH |
/ 000E = N
e § 1. 3
Al e
NIII_!._—«_E_:_'IIII e ,m,m
&
o T s 1
3 H M L& ] % £
[y
LT T _ 20 | 1o [ V5
C,i,w — ==
YESRNE VI papepe, VNP ] i
L 44 [ e Gl e
% B EE ™o il b nsgd Ay
\=—— e |e|ez|a} — - ——Ausfusjus|wf — =/, o b4 s
= r. > il
" Lon
S Lo ™ T e
2 |8
v 7 =
\ [ ®--r| dois oL
g I 1w
T e T
2 |3
E
P 00T /6o
-+ 00E / 650
_ I W » i 1 _. [

Elektrické schéma / Elektroschema / Wiring diagram 8

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

VersionNo. 1.00/April 2009

95



Bomar

Elektrické schéma / Elektroschema / Wiring diagram 9

ST e | : g owg ‘00 £29 20 i
e . Appwnzuanbald 12)10AUED PRSUS/HUBW U HO(a) 09F'0Z9 [ENPINPUL 1/3€2T Jug3z3L Hsvwog
2 T SR T — SRR '0U4'S ‘WYIWOa il
80
& or  VYTTINZ6 ZHOOK-0 AOBE-0 HAEOV iNAINO oy &
YO'bT/VB'0T 2H09/0S AOBE-08E HAEDY & LNANI
- 5 TH ¢
MA0'b HOLOW  WWEOdbHYZA :3dAL JWAO
= +5 TH &
© 4
- +Y
1 00T -+ IiBipumydsabpueq JawoquN0d
=0/ 00T > xn poads pUBQISIBWONUAICH
501/ TZT - Wy nsed 150jyoAl JJBLIoIUSI0
v v
< dW 81
ra i
v e
M S
o1 o
<01/ 50T > 2d o -
- Id
; i 1d
5 - -10E /oot
250 | THE = N}
% g
95
60/ 001 Wi
55 &
5 &
€S &
5 &
gv_ .T 1s = +T0E / 901
000TA
9y
gz
] | - 1+ 12 Thd
T T T i £ T
_ ¢ | ] » i 1 _. [
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

9%

VersionNo. 1.00/April 2009



Bowmar

se10U A198S °|

uolnejuswnoop

auIYdeW T

|013U0D

QUIYIR ‘€

9JIAISS
BUIYRY Y

Bunooysa|qnol] °g

SO13eWaYIS 9

s1s1| 9231d pue

sbuimesq '/

H9(a) 09+"0Z9 [ENPIAIPUT

g g8 W oW opw € 28 YW gw W oew oW i >
HH 'y = bﬂ L&, ....q oy ,.nq r mﬂ ford o Uﬂ . DH
5 % & e b ,ﬂ. c & M’.H : At A_u[q
MW_OOOOODOOOOOOOOOMOM,_,
(=] mo 0
JHHHHEHEHHEREREEE S
e B
(=T ]
.Uﬂ =y
A A ! P L s s 1 L it
ol &
<|
ST+ AbT+ ® @
oa=—% AD
¥IMOd
WHIHISSONNLEN THUAMHDS
QHEHS b
INENLLS YN
SIIMADNYED SI3M _
ILHWIDNYEO aumm | N9
VIRAAOZNYHO via @ ®
29NvE0 35
2oNVE0 motEs | g )
WAOZNVEO v 5 v m._ { sousanz
SEMNNED (o) LT0TA wun M = w w m .ulv. mm_ S3L0SSI0Y
m._.Em_.__.(E&o nzwwao“ aon | NY < L =1 Nsusgnisud
ViRANTEZ WNIEZ) VAOTVI
ik . e N dNE: SNy SuE: Bai i Bebm
e | LLovsou) FONVHO
H3ZHD OiNg) w0 | Y
vhaEz | (wacznd)  wAGZNWHO
SIAWINYIE+SIAM/NN S (vais) e
LHMENTE+ILHMW NWOoRE (Azun) Eay] =
WVIEAHIOK Y ITANVEENH {vazs) VHOOW
Ma+HE (Nrvus) oW —_ (=] —_ [=] (= (=] (=1 [=] — (=] [=] (=} =] (=] (= [ =] [=] =] (=]
3ME+HNMOEE (Nwoug) a3y = = = = = = = = = = = = = = = = = = = = =
VHIOW+VTINH (vaanH) YHEANED o ol o o o - - g | g | g | g | g | g | e | o e
- %] w W ] % ~ w W o = N w e v (=23 ~ o o o
JosuRs uopisoduawiyey < < & S =
S'OXZXE ADNAS [RGBy JOSUSS Uonisod IwWeymes _
auaLel AySAA JeWIUS %
RS RE BB m 25 EB BS 55 5 £y = - o == =

€0-04d

Elektrické schéma / Elektroschema / Wiring diagram 10

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

VersionNo. 1.00/April 2009

97



Bomar

oG 00 £29 7D e
IDUAGNZ /SAU0SSATIYINSURSN|SId Ho(a) 09079 [eNpIAIPUT /9677 UGz Hvwog
SR i S '04's "WyWoa i
ot
uayadwen
dweq
epidwe] YN JUSRUW HUPOALd .
o ] O) abuesp/abueip/esozuein | NG
>\ e
POINARIO) e | N
S T un/usIoeRRz | ¥ .
M @ sem/auumera | - (1 % " i
< | |
nesg/umoigfepsul | + R n‘_
| e —= £t
— o H[!
ﬁn—.ﬁ AR W._ W_ 4+ | @ = [v:] =t ]
Z2|l>|Z|m|Z
L \ xlz 58|8|2(5 ) ovi/10Sva
v
g o
" =Y % E=3 _
. 1 J1=m
£1 k-1
w7 o] % Lela] s Ims ) mt
oom
- 171 /60
IMiew
- 00T /
- 00Z /
- [ I
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

Elektrické schéma / Elektroschema / Wiring diagram 11

and piece lists

individual 620.460 DGH, 3x400 V/50 Hz, TN-C

98

VersionNo. 1.00/April 2009



6.4. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece
list of elektroparts —
individual 620.460 DGH, 3x400 V/50 Hz, TN-C

Ozn. Nazev polozky Vyrobce Obj.cislo
Sign. Bezeichnung Hersteller Best.-Nr.
Sign. Item Producer Ref. No.
. « LBP-B-302, 12V, |RNDR Zdenék
Lampicka / Ldmpchen / Lamplet 20W Martinasek 91.100.103
Laser/ Laser/ Laser Laser 91.100.105
ig\i?ao jednotka / Schaltereinheit / Switch M22-K10 MOELLER 91.061.022
Hlavice / Kopf / Jugulum M22-WRK3 MOELLER 91.060.051
Kohcovy spinac / Endschalter / Limit QKS8 KEDU 91173012
switch
Svorka SH 10-5,08 EUROCLAMP 91.144.004
BM1 Svorka / Klemme / Clamp SNA4064K WIELAND 91.051.026
DAS Prevodnik snimace natacenf/ Wandler —
D1/140 Positionsgeber / Convertor — Turning DAS D1/140 ASTP s.r.o. 251.163
sensor
ELGO Snlmac nataceni/ Positionsgeber / LMIX2-026- ELGO IFS
Turning sensor 08.0-1-01
FAL MOtOFOYyJI?tIC/ Motorschutzschalter / GZ1MO05, 0,63— TELEMECANIQUE |91.235.023
Motor circuit-breaker TA
Motorovy jisti¢ - Pomocny kontakt /
FA1FA2 |Motorschutzschalter — Hifskontakt / Motor |GZ1AN11 TELEMECANIQUE |91.046.004
circuit-breaker — Auxuliary contact
Motorovy jisti¢ / Motorschutzschalter / GZ1MO07,1,6—
FA2 Motor circuit-breaker 25A TELEMECANIQUE IS
M1 Frekvencni ménic / Frequenzwandler / V1000 43P0, 4 OMRON 91012021
Frequency convertor kW
FU1 Pojistkové pouzdro / Réhrensicherung '
FU3.FU7 |Biichse / Fuse cover WK4/THSI5..U  |WIELAND 91.251.102
FU1 Pojistka / Rohrensicherung / Fuse 0.2A
EB; Fu4 Pojistka / Rohrensicherung / Fuse 2A
FU5 Pojistka / Rohrensicherung / Fuse 6.3A
FU6 Pojistka / Réhrensicherung / Fuse F1A/250V ESKA 91.230.003
HL1 signalka zelend / Signallicht grtin / M22-LED-G  |MOELLER 91.061.023
Indicator lamp green
HL1 Hlavice zelend / Kopf grtin / Green M22-DL-G  |MOELLER 91.060.031
jugulum
HL2 Hlavice zluté / Kopf gelb / Yellow jugulum [M22-DL-Y MOELLER 91.060.053
HL2 Hlavice / Kopf / Jugulum M22-LED-W MOELLER 91.060.030
KM1 Stykac / Schutzschalter / Contactor DIL EM-10-G MOELLER 91.040.020
KM2 KM3 |Stykac / Schutzschalter / Contactor E\}b’v” 20055 | vogLLER 91.040.025
99

Bomar

VersionNo. 1.00/April 2009

1. Safety notes

2. Machine
documentation

3. Machine

-

_\, |
4. Machine

r'/-

N

5. Troubleshooting

4

6. Schematics

7. Drawings
and piece lists

control

service



|0J3U0d uoleIU3WNDOP

aulyde '€

SJIAISS
auyeW

s1si] @2aid pue

sajou A19es °|
4

AN

aulyde T

RN

/X

Bbunooyss|gnod] ‘g

AN

o
v
fal
>
I}
3
o
=t
A
v

sbuimeiq -/

Bomar’

VersionNo. 1.00/April 2009

Ozn. Nazev polozky Vyrobce Obj.cislo
Sign. Bezeichnung Hersteller Best.-Nr.
Sign. Item Producer Ref. No.
LU-1 Prevodnik / Wandler / Convertor - LASER  [LU-1 ASTP s.r.o. 91.100.101
M1 Cerpadlo chlazeni / Kiihmittelpumpe / 2COP1-12H P1, |EmP Slavkov u IFS
Coolant pump 50W,0,14 A Brna
M5 Ventil4tor / Ventilator / Ventilator RAH1278B1-C |XFAN 91.015.105
Pojistkovy odpinac / Sicherungs-
PAI Trennschalter / Fuse-switch-disconnector OPV10/3 OFZ 91.241.002
PA1 Pojistka / Réhrensicherung / Fuse PV1016AgG  |OEZ 91.230.020
37956 Ridici systém / Steuersystem / control Pro_02 BOMAR sro. 265913
system
Qs1 Eﬁtvcr‘h'vyp‘”a“ Hauptschalter/Control 1,/ 35 TELEMECANIQUE |91.170.012
RCF1 ) . )
RCE2 Filtr RFC / Filter RFC / Filter RFC FBOPR1624 91.041.015
) ) ) A1000-FIV3020-
RFI1 Filtr / Filter / Filter RE, 4 KW OMRON 91.012.022
Potenciometr / Potentiometer / TP195 4k7-
RP1 Potentiometer N20A TES-Ostrava 91.283.002
RP1 Svorka / Klemme / Clamp svorka e AND 91.250.009
rychloupinaci
502 Kohcovy spinac¢ / Endschalter / Limit FM 655 PI7ZATO IFS
switch
503 Koncovy spinac / Endschalter / Limit FM 555-M?2 PIZZATO IFS
switch
S04 Koncovy spinac / Endschalter / Limit DAN-4A32 OMRON IFS
switch
Transformator / Transformator / NT-20, 230/11,5 |RNDR Zdenék
TR2 Transformator V, 20 VA Martinasek 91.100.104
Total Rozpinacijednotka / Ausschalteins / Break M22-KO1 MOELLER 91.061.024
STOP unit
Total ' M22-PVT
STOP Hlavice / Kopf / Jugulum 263467 MOELLER 91.060.030
™ Toroidni transformat.or/Toroid 150230400201 |ELEKTRO-KARBAN 91080026
transformator / Toroid transformator 5 S.r.o.
VIAVI1B
V2A V2B [Dioda / Diode / Diode IN5408 91.280.003
V3 V7
ZD1 Zdroj / Energieversorgung / Source Zdroj
100




Bowmar

sajou A19fes °|

uolleluswnoop
auIYdeW T

[013U0D
aulye '€

!

DIAIS
SUIYdRW P

¥ Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

VersionNo. 1.00/April 2009

101



Bomar

6.5. Elektrickd schémata / Elektroschemas / Wiring diagrams -

3x230V, 50 Hz, TN-C

154 1Dapeazod A pyaud JuFEIUZOY

s sweyaled auey

lopens naney

Oulg ‘00 £29 2D
HO(a) 09%'0Z9 [enpIApUL 1/9£21 UG3ZaL

i fons 01 W08

e

%

00

Elektrické schéma / Elektroschema / Wiring diagram 1 -

3
3
154
ww oze
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

and piece lists

individual 620.460 DGH, 3x230 V, 50 Hz, TN-C

102

VersionNo. 1.00/April 2009



Bowmar

ﬁ sajou A19fes °| g

uolleluswnoop
auIYdeW T

|013U0D

DIAISS
duiyde ‘€ SuIYeW b Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

B00T°E L

T i ,._ama..ﬂmm__..,xu_am Olug ‘00 £29 2D gl
e i : EW-TIW 302ed Piad [/ ElW-TIW Med Jamod / E-TW 1582 BAOIS HS(d) 09%'0Z9 |ENPIAIPUT T/9€2T JUG323L Hsvwog
sumgs SN bed swefAYURDS AR POy Sy 8 0Fs "WYWOE sﬁ
WEZE BurLspemepLIos e
J0owpueqabes 'z adwndynespAy ‘7 adwndyynespAy Bunyny JOIon i
Jojow Buinug paads 'z dwnd Jneipiy paads ‘1 dwnd dineipAy duwind eipo) i i
nsed 1030 150jUaka - Aqiinesphy ojpedsa) oYkl T AinespAy ojpedsa) 1u3Ze|Lp 1010
ML THOS ‘ADETE
TRk 05 ‘NOOKRE
,.mﬂ._ - ¥P1'0 ‘MO0S
oz _l. ™
N THOS ADOKKE W
..CM WE TWVE'Z WOLEINOSS 34! M| TA| 10
W W do
_ & &I
‘o s e vnw £0 z0 10
w w H
aﬁ £Q ww S0 .,m ,m .,m e
WYROMHHYZA ¢ AL .,m ,.m ,,mm M TE ryﬁ-.% o
:amﬂxm w w w % N
Atz 1 —.&oﬁ — T4
000TA uodwo [y R ¥ =
a o on oo .2 LN
8 :8.8 |t 3N i
(i il
_ _ w w w Ed| L 14|
ul = L I 1] 14 9 L 2] v
08 8 T ¥ ¥ 9 ¥ o # T e T
fers e heridd £ ThAlA m nm .—.
£9) 37 5 E 1 5 £ 1
LB—E E sm_t ﬂ n n n n n| 1
A1
1NdNI SNIvIA &ﬂ—“ﬂ'
m
w m M o |TI4d gl K TR e Tk [E
G TS e e
- S o )
G [ TE
= [=] o
Ll ool L 9 L 4 9| | 4
37 o 3 8 IS g Pl <IT<IT<I]-~ 8%
96 ot 4 g'wl 4 ooy
w e e s -5 .E..NE ———— k- .mm.:qu_
m. n.a mv s £ 1 S| E 1
b= 1 b= i el
o e N O
=3d
e/ i -} e e e e I e e e i e e S T e e e |L|mMII|||M&
s L L ﬂm._. w\H\ s €1 £
I N
' WA e a
0'En / - L
Mt 0 m
- i

Elektrické schéma / Elektroschema / Wiring diagram 2 -

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

VersionNo. 1.00/April 2009

103



Bomar

n..ﬂm s Bunjuymy / pueg-mes aulfuz jo Buipo) / nsed ruoow Jojejuss ) olg ‘00 £29 2D Py |
fronian ane|d-1eiabzan/pieoq Jamog/al0upz BYSaq HS(a) 09+°0Z9 IeNPIAIPUT 1/3€2T 1UG3Z3L Jwwog m
n___._.u..nﬂﬂn“ Uy SN Rbe suRyAYURDS AATRY s '04"s "WYWOE \ﬁ m
b0 70 &
o
8
o
(=)}
pueqaBes Jojouw Bunjyay £
pueg-mes 3uibus Jo Buijco =
nsed niojow JOIBUSA =
S~
. ©
B £
. O £
)
\ =]
'S [ x
- & & ]
= o\s -
MO 00 - S m = 0 |m & <
00T 00T o4 (11 m
Sbuebsny/snanO/AduSi 050/ = (AN 00€ ™ s m
0 i (]
XA 00 -
- 50/ 9
sblebug 000E Ha - ‘I @ 1 s1 “ mz ¢
fsindut Joy samod 00 - o = n 1 =
/hdmsn oad wafgdey 007 ona 0z ] £
E]
~AGT _n_- m
0 o o h b= e
waisAsENalS t e ot © |0 }— =1 =3
fu=ishs jonuod o) Jamed = m " °
[nwzshs oypipy juafedey ST ST i [4d — O
o o 10z
L4 L4 o YZO
E b4 (] ens [[] znd []] tna
& £ & JE
3d/st0
ot/ T2 - - T /65m
o1t/ T11 11 /620
i ’ | [ | )
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

104

VersionNo. 1.00/April 2009



Bowmar

uoneIUSWNIOP |013U0d 9DIAIDS s3s1| @31d pue
sajou K1ajes°| aulyde| 7 auIYde € SuIYdRW b Bunooyss|qnol] °g sbuimesq '/
T s ouwig ‘00 £79 2D T
festeatomn JBBYISTINYDS-4010{y /JOIIEIUGS JOIOW/(HOIOW SEHAIS HS(d) 09%'0Z9 |ENPIAIPUT 1/9€21 JuGazaL Hvwog
..mu.he“.w_ PR S T — SRR 00's “WYIWOE sﬁ
50 0
BIpUMUISI6 ‘7 adwndyinespin 2eBipuIMYDSaB T adwindyy nespA Bun(ym JOJoW
peads ‘7 dwnd 3ynelpAy paads T dwnd JneJpAy duwnd Jueieo)
1501ydks 7 Ayinesphy ojpedsa) JSO|UPAL T AyIneipAy ojpedsa) JusZe|U JOI0N
2 110 110 Y10
413 £0€ $OE
A
) [+
7 2w 7 ew
zoog® To0¢]
sz WM_ 20!
v .wt_m_.__ 2y w0 v ot
[ ] el L] 2wy L] v
+v +1¥ +I¥
A - QDOE / #co
M W ¥ _ P I _. [

Elektrické schéma / Elektroschema / Wiring diagram 4 -

individual620.460 DGH, 3x230 V, 50 Hz, TN-C

VersionNo. 1.00/April 2009

105



Bomar

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

106

VersionNo. 1.00/April 2009

oG ‘00 £29 70 T |
IUEACIPAH/BAEA INRIPAH/AILPA FHIINEIPAH HS(a) 09+°0Z9 IBNPIAIPUT 1/3621 IuGazaL Hvwogy n
S S BT SR AYUEES ARTEN IR R TS ‘o4 "HYIWOE * £
w0 m
o
8
o
()]
£
=
TEN #T—"=1T W
SEN B == 1T =~
HeIS YIIo[UOY RzUoIW IPUYDS UBWYEY  USIUN LPeU LBWLRY U3GO Yeu UBWYRY UDSO| YOISANRILDS  UBUUEdS HD0ISGNeILPS m
els IoNedIpu 10N 358 Wiy UMOp Wty dn iy 201 a5E3RY dusep 2017 5
Ues BHO[UON JBZLODYW 3Pk ouawey (lop ouswiey nioYeU OLBWEY Wonod HeiRAg noudn YeRAS <
ot o £01 Eot Em pat L v
£LAND 50.LN0 560 T N0 arLng [T 80100 £04ND m
£1¢ 50¢ THE 11¢ o1¢ 60€ 80€ £L0¢ m
M H M H M = F
~
©
¢ £
X]
<
]
wv
]
S
A E
I ! <
I ! o
i H i}
! 1
i 1
(<] “vh.ﬂ.— “ {4 g_P*N“ v 20 MT [4 20 M [4 20 M o 2amt Z JaMT (4 20 AkZ
_m@ TH “ ¥ |ﬂu Ay _mU e ¥ A_MU €A % .ﬂ_U azA ¥ .ﬂH_ VA ¥% ._H,U 1A ¥ nﬂu YIA
1
1
1
i 1
i 1
i 1
i 1
1
| TN | S 4
o'ed / DOE - -+ 00E /v
[ [ _
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service and piece lists




Bowmar

uolleluswnoop

sajou A19fes °|

auIYdeW T

[013U0D
aulye '€ 3

ERIVER
uIydepy 'y Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

€T nuspeg|  G0OCT S| : ouig ‘00 £29 D e
R abuebuz/sinduy/Admsa H9(A) 09+'0Z9 |ENPIMPUT T/9ETT IuaszaL Hvwog
s Sl aBud LIRS ARTEN TR G . 04 “WYIWOE s‘:
i
{s=ajeyosyonig)
Juuedsab 35| yaCgsaneiyss
{uyaums aunssaig)
Bunuuedspueg  UAUN 35| UDWLRY  UIGO 15| UBLWIYERY paduwerd st 20IA
uorsu3) aperg dn'sy way umop s| way (geuds frovely)
nsed pnudey  9j0yeu ouaLwey 3/0p ouBwWEY nUdn Yeigns
S0l a0 wol ot
P LON £oNE wm oM
S0T +0T €01 0T 101
k] ' 'y A
< 5
1d a0/ J
Thid
d
i
8
zt +1 1
| \ 405 \ €5 \ 205 \ {31105
vd hid Er £1
£
4
g
1]
L r'zof
Tvd
EF|

020/ 00T -

-« 00T / w0

Elektrické schéma / Elektroschema / Wiring diagram 6 -

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

VersionNo. 1.00/April 2009

107



Bomar

oG 00 £29 7D et
ynduaipag a1se ] /Eued [oRuo) LOlNG/Rued PEpRIAC BXIZELL H9(A) 09+'0Z9 |ENPIMPUT 1/9E2T IuG323L Hvwog
o N Py e —— SIS '04's "UYWOE s‘:
90
1QUBANZ /5311055300 /IAISLRS IS

-||.II..I|||||I.I.|||||-
' 1 RzUODI  Jassep USIUN UDBU USWURY UBGO YJRU LBWLEY  UBUUEdS ¥D0JSGNeIYDS  U3SO| ¥D0JSaNeILdS
| s=Rw ajbuy ! jazuoniW  Sajep UMOp WLy dn wuy duuep 217 201 3sejRY
' niyn ugaoinyy ! Jaziuonii - ojpedia) Dlop oualey  nioyeu ouawey noudn yeRAS  Jjonod YeRns dols 1uvis
1 L a1 a1t ! rm rm Tot Eot tor oot 01 o
1 “ L1401 SN ET NI TN TIND ot NI B0 NI B0 NI
; 205 105 1 91T sII 34 4] 134 011 60T 80T
| ¥ ¥ “ A A A A A
I
! i
! 1
i 1
! ]
! ]
! 1
! 1
! 1
! 1
! 1
! 1
! 1
! 1
! 1
. B 1
" l ! ¥ ¥ * [ ¥ b i +
| -3 “ R Ao == N3 -3 -3 \--3 N--3
1 g : B s € g £ £ € g € g
" 1 JUBTENED MU Jeuidaly
" 9L “ STIL ¥ £ LTl

1
| ] A

1
I
Bossssnsssnnesmns s “

oso /00T P A 00T /620
_ _ [
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

Elektrické schéma / Elektroschema / Wiring diagram 7 -

and piece lists

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

108

VersionNo. 1.00/April 2009



Bowmar

uolleluswnoop |011u0d ERIVVEN S3s]| wum_ﬁ pue
sajou Emm ‘1 uUlYyde ‘¢ SUIYdeA "€ UIYde ‘7 @C_uoop_mw_n_:.uh._..m mmc__?amhﬁ_ A
M” e . h owig ‘00 £29 22 i |
/e E5IA | Fegmian IRIAGSIRUISUIS /312 ATRJES/UNne [IsouRadzag Ho(a) 09+'0Z9 |enpIAIpUT T/9E7T JuaazaL Hydory 0
u_wu. nﬂ_eum_ i [ S NEBE SR AYURS ARTEN U O RS ‘OIS "HYWOE \ﬁ £
60 L0 m
e/ Q0T - = —a- 00T /6m0 .m
©
[o)]
£
i W WIS =
90 NI Vg SRP kRS W
Jojeipul 3pud Apges | 90T e rsoigedzaq gy Z
Jo1eaipul 3 ARJes b€ £
Yo jusoudadzaq eyjonuoy b .m. = £
- 3 g s
ot s, 4 3
/ DOOE == e o
o m
EE 18| T8—e =
\I._ 8 TSt I}
Vs . B T = ~ M
e L £ 1 G e == 5 & g
@ ‘9
o ¥l 2E T S
AT X 5
S T L _ 4 = X
C,Z,W?ﬁ,, g
e S v | pqe puegebes kv
Ll s 2 GE Tehan o
% £ g & o ol fi L w
\=— - e |e|al - - - —Jus|esfus| w} - -/ . k3 905
= r. - e
a: omn
HEEE o - il 7
g |8 9 [*
W 7
\ [/ ® - | 4ois 0L
I
. VIR 2
=
E
M 00T / 6co
-+ 00E / 650
I | " y _ : I

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

VersionNo. 1.00/April 2009

109



Bomar

Elektrické schéma / Elektroschema / Wiring diagram 9 -

ST e | : : owg ‘00 £29 20 i
e Appwnzuanbald 12)10AUED PRSUS/HUBW U HO(a) 09F'0Z9 [ENPINPUL 1/3€2T Jug3z3L Hsvwog
- S SRy RO SR AU ARTEN S e s ‘OIS "YYWOa sﬁr
80
& or  VYTTINZ6 ZHOOK-0 AOBE-0 HAEOV iNAINO oy &
YO'bT/VB'0T 2H09/0S AOBE-08E HAEDY & LNANI
- 5 TH ¢
MA0'b HOLOW  WWEOdbHYZA :3dAL JWAO
= +5 TH &
< =Y
- +Y
= . IiBipumydsabpueq JawoquN0d
=0/ 00T > xn poads pUBQISIBWONUAICH
501/ TZT - Wy nsed 150jyoAl JJBLIoIUSI0
v v
4 dn 81
ra i
v e
M \
o1 o
<01/ 50T > 2d aY ¢
- Id
1 E00T -» 1d
5 - -10E /oot
950/ THE > M
% aW
95
60/ 001 Wi
55 &
5 &
€S &
5 &
gv_ .T 15 = +T0E / 901
000TA
9y
gz
] | - 1+ 12 Thd
T T T i £ T
_ ] | ] » 1 _. [
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

and piece lists

individual620.460 DGH, 3x230 V, 50 Hz, TN-C

110

VersionNo. 1.00/April 2009



Bowmar

se10U A198S °|

uolnejuswnoop

auIYdeW T

|013U0D

QUIYIR ‘€

9JIAISS
BUIYRY Y

Bunooysa|qnol] °g

SO13eWaYIS 9

s1s1| 9231d pue

sbuimesq '/

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

VersionNo. 1.00/April 2009

111

£ — |
s3I [oAuOZ W Ho(a) 09079 IENPIAIPU avnog o
60 m
©
S
8 g > w w W oW sWw BWw w W s W - S T (2]
= g = o 2o e =1 o P=1 g - - =] (=] [+
+% _% Ed_ bﬂ . ....q Qﬂ sﬂ Oﬂ -, -‘H Eﬂ J q nm
[=)]
L~w.,=¢,=.=eﬁ~,wmw,¢f~ £
olQlofaolelel|eloleleleleole|elcleol|lcl2 |2 |24 S
mmmmmm_mm_mm_mmm_mmmmmmmmm_w Z
o o o | o o = = = o I e
H%ZEWS%L%&GIZE?SQW%SA m
(]
=
2
g o
.Gﬁ Sy =
i
L i F A L L A 'y A @
- - - o
b= ~
=1k =
= £
‘v
% Q v
ST»—0 ApT+ a
= o
i~
o=—b A0 2
S
=)
¥IMOd X
9
L
WHIHISSONNLEN THUAMHDS
THEIHS v
INENLLS YN
SIIMADNYED SI3M _
ILHWIDNYEO aumm | N9
VIRAAOZNYHO via @ ®
29NvE0 35
Phides Yorz| 8 wal
z B 231 sousanz
SEMNNED (o) LT0TA wun M = w w m .ulv. mm_ S3L0SSI0Y
m._.Em_.__.(E&o nzwwao“ aon | NY < L =1 Nsusgnisud
ViRANTEZ WNIEZ) VAOTVI
ik . e N dNE: SNy SuE: Bai i Bebm
e | LLovsou) FONVHO
H3ZHD OiNg) w0 | Y
vhaEz | (wacznd)  wAGZNWHO
SIAWINYIE+SIAM/NN S (vais) v
%ﬁﬁ“:% huzu, _._u:._m . mon.on—a
WVIEAHIOK Y ITANVEENH {vazs) VHOOW
Ma+HE (Nrvus) oW —_ (=] —_ [=] (= (=] (=1 [=] — (=] [=] (=} =] (=] (= [ =] [=] =] (=]
3ME+HNMOEE (Nwoug) a3y = = = = = = = = = = = = = = = = = = = = =
szl i MO 2|1 8|8|R|&G|R|S|88|8 || B[RS |R|&G|&a||(s|B&|3
Josuss uogisoduaLuyey . 7 . 7 . T T _ T _ _ _ =g RS e SRR i
S'OXZXE ADNAS [RGBy JOSUSS Uonisod IwWeymes _
auaLel AySAA JeWIUS %
RS RE BB m 25 EB BS 55 5 £y = - o == =




Bomar

owig ‘00 £29 22 e
IpUBNZ/5AL0SSAIY/INSURSNISHd Ho(a) 09+'0Z9 |enpIApU] T/3ETT IUGSZRL svmog
s S porfaDu B AN 04’ “UWWO8 i
ot
uayadwen
dweq
epidwe] YN U HUPOALd .
o ] O) abuesp/abueip/esozuein | NG
wionAzioin/enoress |
L — unip/usis/eusRz | :
M @ sem/auumera | - (1 % " i
< | |
nesg/umoigfepsul | + R n‘_
0913
1l 50 e
© = [9:
WAOZ [Y) ] — —_——
B HHHERERBEE
oL \_ 558 8|25 ) ovi/10Sva
v
.. o
" =Y % E=3 _
. 1 J1=m
£1 k-1
w7 o] % Lela] s Ims ) mt
0913
- 1Z1/5%0
IMiew
<001/
- 00Z /
- [ I
1. Safety notes 2. Machine 3. Machine 4. Machine 5. Troubleshooting 7. Drawings
documentation control service

Elektrické schéma / Elektroschema / Wiring diagram 11 -

and piece lists

individual 620.460 DGH, 3x230V, 50 Hz, TN-C

112

VersionNo. 1.00/April 2009



6.6. Kusovnik elektrosoucasti / Stiickliste der Elektroteilen / Piece
list of elektroparts -
individual 620.460 DGH, 3x230 V/50 Hz, TN-C

Ozn. Nazev polozky Vyrobce Obj.c.

Sign. Bezeichnung Hersteller Bestell-Nr.

Sign. Item Producer Ref. No.

. “ LBP-B-302, 12 V,|RNDR Zdenék

Lampicka / Lampchen / Lamplet 20W Martinasek 91.100.103
Laser / Laser / Laser Laser 91.100.105
ir;l;ao jednotka / Schaltereinheit / Switch |55 10 MOELLER 91.061.022
Hlavice / Kopf / Jugulum M22-WRK3 MOELLER 91.060.051
Kohcovy spinac¢ / Endschalter / Limit 0KS8 KEDU 91173012
switch
Svorka / Klemme / Clamp SH 10-5,08 EUROCLAMP 91.144.004

BM1 Bezpecnostni modul / Sicherheitmodul / SNA4064K WIELAND 91051026
Safety modul

DAS Prevodnik snimace nataceni / Wandler —

D1/140 Positionsgeber / Convertor - Turning DAS D1/140 ASTP s.ro. 251.163
sensor

ELGO Smm_ac nataceni/ Positionsgeber / LMIX2-026- ELGO IFS
Turning sensor 08.0-1-01

FAT Motorox_/yjptic/ Motorschutzschalter / GZ1MO05, 0,63— TELEMECANIQUE 91235.003
Motor circuit-breaker TA
Motorovy jisti¢ — Pomocny kontakt /

FA1FA2 |Motorschutzschalter — Hifskontakt / Motor |GZ1AN11 TELEMECANIQUE 91.046.004
circuit-breaker — Auxuliary contact

FA2 Motoroyyjistic / Motorschutzschalter / GZ1MO06, 1-1,6 TELEMECANIQUE 91.235.024
Motor circuit-breaker A

M1 Frekvencni ménic / Frequenzwandler / V1000 43P0, 4 OMRON 91.012.021
Frequency convertor kw

FU1 Pojistkové pouzdro / Réhrensicherung )

FU3.FU7 |Bichse / Fuse cover WK4/THSI5 U [WIELAND 91.251.102

FU1 Pojistka / Rohrensicherung / Fuse 0,2A

EB; Fu4 Pojistka / Réhrensicherung / Fuse 2A

FU5 Pojistka / Rohrensicherung / Fuse 6,3A

FU6 Pojistka / Rohrensicherung / Fuse F1A/250V ESKA 91.230.003

HL1 signalka zelend / Signallicht grtin / M22-LED-G  |MOELLER 91.061023
Indicator lamp green

HL1 Hlavice zelena / Kopf grtin / Green M22-DLG  |MOELLER 91.060.031
jugulum

HL2 Hlavice Zlutéd / Kopf gelb / Yellow jugulum |M22-DL-Y MOELLER 91.060.053

HL2 Hlavice / Kopf / Jugulum M22-LED-W MOELLER 91.060.030

KM1 Stykac / Schutzschalter / Contactor DIL EM-10-G MOELLER 91.040.020

KM2 KM3 | Stykac / Schutzschalter / Contactor E\X;M]}O]’ > MOELLER 91.040.025

LU-1 Prevodnik / Wandler / Convertor - LASER  |LU-1 ASTP s.r.o. 91.100.101

113

Bomar

VersionNo. 1.00/April 2009

1. Safety notes

N o

e

f

2. Machine
documentation

3. Machine

4. Machine

control

service

\

p

]
=
=
1%}
£
[T}
=
Lo
v
O

5. Troubleshooting|

7. Drawings
and piece lists




|0J3U0d uoleIU3WNDOP

aulyde '€

SJIAISS
auyeW

s1si] @2aid pue

sajou A19es °|
4

AN

aulyde T

RN

/X

Bbunooyss|gnod] ‘g

AN

o
v
fal
>
I}
3
o
=t
A
v

sbuimeiq -/

Bomar’

VersionNo. 1.00/April 2009

Ozn. Nazev polozky Vyrobce Obj.c.
Sign. Bezeichnung Hersteller Bestell-Nr.
Sign. Item Producer Ref. No.
Cerpadlo chlazeni / KithImittelpumpe / 2COP1-12H P1,
M1 Coolant pump SOW, 0,14 A EmP Slavkov u Brna  |IFS
M5 Ventildtor / Ventilator / Ventilator RAH1278B1-C  |XFAN 91.015.105
Pojistkovy odpinac / Sicherungs-
PAI Trennschalter / Fuse-switch-disconnector OPV10/3 OEZ 91.241.002
PA1 Pojistka / Réhrensicherung / Fuse PV1016AgG  |OEZ 91.230.020
37956 Ridici systém / Steuersystem / Control Pro_02 BOMAR s.10. 265.913
system
Qs1 SHV'V"?ZC”AVVD'”“/ Hauptschalter/Control |-y 35 TELEMECANIQUE  [91.170.012
RCF1 ) ) )
RCE2 Filtr RFC / Filter RFC / Filter RFC FBOPR1624 91.041.015
. ) ) AT000-FIV3020-
RFI Filtr / Filter / Filter RE, 4 kW OMRON 91.012.022
Potenciometr / Potentiometer / TP195 4k7-
RP1 Potentiometer N20A TES-Ostrava 91.283.002
RP1 Svorka / Klemme / Clamp svorka e AN 91.250.009
rychloupinaci
sQ2 Kohcovy spinac¢ / Endschalter / Limit FM 655 PIZZATO IFS
switch
s03 Kohcovy spinac¢ / Endschalter / Limit FM 555-M2 PIZZATO IFS
switch
S04 Kohcovy spinac¢ / Endschalter / Limit DAN-4A32 OMRON IFS
switch
Transformator / Transformator / NT-20, RNDR Zdenék
TR2 230V/11,5V, S 91.100.104
Transformator Martindsek
20VA
Total Ro_zpmao jednotka / Ausschalteins / Break M22-KO1 MOELLER 91061024
STOP unit
Total . M22-PVT
STOP Hlavice / Kopf / Jugulum 263467 MOELLER 91.060.030
™ Toroidni transformat.or/Toroid 150230400201 |ELEKTRO-KARBAN 91.080.026
transformator / Toroid transformator 5 Sr.o.
VIAVI1B
V2A V2B |Dioda/ Diode / Diode IN5408 91.280.003
V3V7
ZD1 Zdroj / Energieversorgung / Source Zdroj
114




Bowmar

sajou A19fes °|

uolleluswnoop
auIYdeW T

[013U0D
aulye '€

!

DIAIS
SUIYdRW P

¥ Bunooysajgnol] 'g

s1s1 @23id pue
sbuimelq 'z

VersionNo. 1.00/April 2009

115



Bomar’

Lsalou A194eS lJ

Regulace pfitlaku

J

aulyde T

uoljejuswinoop

\

[[eZh1E[ep)
aulyde '€

/.

9JIAISS
auyeW

/X

Bbunooyss|gnod] ‘g

AN

o
v
fal
>
I}
3
o
=t
A
v

s1si] @2aid pue
sbuimeiq -/

Schnittdruckregulation
Pressure regulation

6.7. Hydraulické schéma / Hydraulikschema / Hydraulic diagram

N
Ovladaci panel © y°¢ °
Bedienpult 852
ac 3l
Control panel © 2 o
[ e T T o
P | ..—E £ £
(™ 7] u:. 5 |
\ 2e3 |
P SE= SK, -
T o5 Lo '
S Vodici kostka leva
Linker Fuhrungsklotz
Left guiding cube

PR T -
(23] || | 2950/ 028465

‘Rameno

A Arm
JArm

| Svérak

VersionNo. 1.00/April 2009

_ Schraubstock
Y | Vice

M i
| 'Hydroagregat
L 'Hydroaggregat
L — | Hydro aggregat
Y
,E:\ \ r\_/l_/:"“i |
o (2) 3
5 N
12dm’ (6) s #4
Zakladni technické parametry
Technische Spezifikation
Technical specification
Typ / Type / Type Individual 620.460 DGH (TiN7)

Hydraulicky agregat / Hydroaggregat

870-1394/731-0504

Hydro aggregat 92.001.021
Neuvedené svétlosti / Unerwahnt Lichtbreite S6
Unlisted inside diameters

Vystupni Sroubeni / Ausgangschraubung G1/4"
Output screewing

Prax 4 Mpa
Q 6,6/3,3 dm*/min
n 2800/1400 ot./min
P 0,55/0,37 kW

Hydraulické schéma / Hydraulikschema / Hydraulic diagram - individual 620.460 DGH

116



Bomar

6.8. Kusovnik pro hydraulické schéma/ Stiickliste / Piece list for
hydraulic diagram

S
Poz. |Nazev polozky ks ' g
Pos. |Bezeichnung Mng. E
Pos. (ltem Pcs. ]
5
1 |N&drz/ Behalter / Tank N12-B12dm’ 1 v
TM80-2/45 N
2 |Elektromotor / Elektromotor / Electromotor 0,55/0.37 kW 400/230 V 1
, . P2-2,5 66017 -
3 |Hydrogenerator / Hydraulikgenerator / Hydrogenerator 25 c/rpm 1 o g
Cm©
L - ) c =
4 |Jednosmérny ventil / Einwegventil / One-way valve VJ01-06/5G-1 1 ] 5
©
£
. e ) ) VPP2-04/5-6 = >
5 |Prepoustéci ventil / Bypal3ventil / By pass valve AP 1 o~ 8
a
N
2SF56/48-0,063 )
6 |Sacifiltr / Filter / Suction filter 1 -
63 um /
7 |Rozvadéc / Verteilungsventil / Distributor RPE3-043Y11/02400E1K1 2 ué' —
= 0
B e =
8 Hydraulicky zdmek / Hydraulisches Schlof3 / Hydraulic RV1-05-0 ) @ =
lock = 8
0166415031059 o
9 |Tlakovy spinac / Druckschalter / Pressure switch 20250 bar 1 \
10  [Nalévaci zatka / Einfullspund / Fill stopper L1.0406-51 1 /
11 [Rozvadéc / Verteilungsventil / Distributor ROE3-04252/02400E1K1 1 E
R
V]
o , B VPNH 1/4" o =
12 |Ventil pojistny / Sicherungsventil / Retaining valve 2 T
92.151.001 = g
VRN2-06/5-6R ¥
13 [Redukéni ventil / Reduktionsventil / Control valve 92.154.001 1 \.M_
. VS01-04/R2.5-0 / o
14 |Skrtici ventil / Drosselventil / Throttle-valve 1 c
92.152.001 48
/5 2
- . . . VRN2-06/5-6R
15 [Redukeni ventil / Reduktionsventil / Control valve 92.154.001 1 ﬁ
A=)
=)
16 [Manometr / Manometer / Manometer @68'S, 0-6 MPa 2 o
(I
17 |Kostka regulace / Regulationklotz / Regulation cube 201.6816-100 2 Sun
18  |Kulovy ventil / Kugelventil / Globe valve 99.260.004 2
S
=
]
=
[
~=
[w]
(%]
0]
(%]
o B
= Y
z 0
5 joR
. O
~ £
(]
117 VersionNo. 1.00/April 2009



Bomar

1. Safety notes

2. Machine
documentation

3. Machine
control

4. Machine
service

5. Troubleshooting

6. Schematics

118

VersionNo. 00.00.00



Bomar

| ‘ 1. Safety notes

2. Machine
documentation

7.Vykresy sestav pro
objednani nahradnich
dila /
Zeichnungen fiir
Bestellung der
Ersatzteile /
Drawing assemblies for
spare parts order

3. Machine
control

4. Machine
service

Pfi objednavani nahradnich dild vzdy uvadéjte: typ stroje (napf. individual
620460 DGH) , vyrobni ¢islo (napf. 125) a rok vyroby (napf. 1999).

In die Bestellung der Ersatzteile fiihren Sie immer an: Maschinentyp (z. B.
individual 620.460 DGH), Serien Nr. (z. B. 125) und Baujahr (z. B. 1999).

o
c
=
Q
o
<
(%2 ]
£
e}
=
2
|_
wn
(%]
U
=
[}
=
[}
-
(W]
v
O

For spare parts order, you must always to allege: type of machine (for
example practix 285.230 G manual), serial number (for example 125, see
cover page) and year of construction (for example 1999).

7. Drawings
and piece lists

1 1 9 VersionNo. 00.00.00



Bomar

Pila / Sage / Saw

7.1.

_..\\ |

® &3

1. Safety notes

N

_.\.

2. Machine
documentation

~

3. Machine
control

~

4

4. Machine
service

N [ N
5.Troubleshooting

6. Schematics

N

7. Drawings

and piece lists

120

VersionNo. 00.00.00



Bomar

7.2. Kusovnik / Stiickliste / Piece list

Pila / Sége / Saw 4
]
Poz. | Obj. ¢islo Nazev polozky ks E
Pos. | Bestell « Nr. Bezeichnung Mng. %“
Pos. | Ref.No. Item Pcs. :rnﬁ
1 201.6030-400 Rozvadéc / Verteilung / Switchboard 1 \ -
2 201.Y401-000 Podstavec / Untergestell / Pedestal 1 )
3 201.Y402-200 Konzola / Konsole / Console 1 r/ S
a =
4 | 201¥404-100 | Rameno/Arm /Arm 1 =
£ c
5 201.Y407-210 Vélec / Zylinder / Cylinder 2 § g
6 201.Y409-000 Svérak / Schraubstock / Vice 1 ~ g
\\ o]

{

~

3. Machine
control

Ve

\

4. Machine
service

N (O

5. Troubleshooting

e

™

6. Schematics

AN

7. Drawings
and piece lists

121 VersionNo. 00.00.00



Lsalou A194eS lJ

J

o
2™
38
A
= =
=
—
gi’b

]

[[eZh1E[ep)
aulyde '€
2N

9JIAISS
auyeW

AN

J

Bbunooyss|gnod] ‘g

AN

J

Bomar’

So11eWAYDS "9

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00

7.3. Svérak/ Schraubstock / Vice 1

122

1/ 6/16/12/ %



7.4. Kusovnik / Stuickliste / Piece list
Svérak / Schraubstock / Vice 1

Poz. |Obj. cislo Nazev polozky ks

Pos. |Bestell - Nr. Bezeichnung Mng.

Pos. [Reference No. |ltem Pcs.
1 ]201.Y317-010  |Vélecek / Rolle / Roller 2
2 |201.Y317-020  |Valecek/ Rolle / Roller 2
3 1201.Y403-000  |Svérdk/ Schraubstock / Vice 1
4 130¥309-001 Podstavec, svérak / Untergestell, schraubstock / 1

Pedestal, vice
5 130.Y309-004 Deska / Platte / Plate 1
6 |30.Y309-007 Excentr / Exzenter / Excenter 2
7 {30.Y309-008 Prilozka / Lasche / Splice plate 1
8 |30.Y409-002 Celist pevna / Feste Backe / Fixed jaw 2 2
9 130.Y414-002 Skluz / Rutsch / Glide 1
10 {90.001.25.053  [Sroub / Schraube / Screw M10x55 2
11 [90.001.25.058  |Sroub / Schraube / Screw M12x30 8
12 190.001.25.103  [Sroub / Schraube / Screw M10x75 2
13 ]90.001.25.105  [Sroub / Schraube / Screw M8x18 4
14 190.002.2D.012  [Stavéci kuzel / Stellkegel / Adjusting cone M8x16 8
15 190.163.00.003  |Podlozka / Scheibe / Washer NORD-LOCK 8
16 190.163.00.004 |Podlozka / Scheibe / Washer NORD-LOCK 2
17 190.300.02.011  [Kolik vélcovy / Zylinderstift / Cylindrical pin 8x40 4
123

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




sajou A19es °|
4

A

J

uoIEIUBWNIOP
BUIYde T

AN

‘ \
/

[[eZh1E[ep)
aulyde '€

Bomar’

N

J

SJIAISS
auyeW

AN

/

Bbunooyss|gnod] ‘g

AN

‘ So11eWAYDS "9 ‘

AN

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00

7.5. Rameno/Arm /Arm - Svérak / Schraubstock / Vice 2

) | .
0 ),./" a '

124



7.6. Kusovnik / Stiickliste / Piece list
Svérak / Schraubstock / Vice 2

Poz. | Obj. cislo Nazev polozky ks

Pos. | Bestell « Nr. Bezeichnung Mng.

Pos. | Ref. No. Item Pcs.

Regulace tlaku svérdku
1 201.2115-200 /Spandruckregulierung/Vice pressure 1
regulation
2 | 201.Y403-010 Kladka / Rolle / Pulley 1
3 | 201v407-030 \C/;é‘licdse\iéra'ku / Schraubstockzylinder / Vice :
4 | 30.0509-608 Treci podlozka / Reibscheibe / friction washer 4
5 | 30.Y303-001 Veden({/ Fihrung / Guide 1
6 | 30.Y303-005 Celist / Backe / Jaw 1
7 130.Y303-010 Deska / Platte / Plate 1
8 | 30.Y303-011 Excentr / Exzenter / Excenter 2
9 [30.Y303-104 Drzék vélce / Halter / Cylinder holder 1
10 | 30.Y403-002 Lista svéraku / Schraubstockleiste / Vice listel 2
11 | 30.Y403-003 Svérak / Schraubstock / Vice 1
12 |30.Y403-007 Celist / Backe / Jaw 1
13 | 90.001.25.031 Sroub / Schraube / Screw M8x16 2
14 190.001.25.032 Sroub / Schraube / Screw M8x20 22
15 190.001.25.034 Sroub / Schraube / Screw M8x30 2
16 | 90.001.25.049 Sroub / Schraube / Screw M10x35 4
17 19000125054 | Sroub /Schraube / Screw M10x60 1
18 | 90.001.25.060 Sroub / Schraube / Screw M12x40 4
19 190.002.2D.018 Stavéci kuzel / Stellkegel / Adjusting cone M12x20 2
20 | 90.004.2D.008 Sroub stavéci / Stellschraube / Setscrew M8x16 2
125

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

v
o
=
=
o
=
O
™~

and piece lists

control

service




Bomar’

7.7. Rameno/Arm/Arm

Lsalou A194eS lJ

J

o
2™
38
A
= 2
=
—
gi’b

]

[[eZh1E[ep)
aulyde '€

A

J

9JIAISS
auyeW

AN

J

Bbunooyss|gnod] ‘g

AN

J

So11eWAYDS "9

AN

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00 126



7.8. Kusovnik / Stiickliste / Piece list
Rameno /Arm/Arm

Poz. | Obj. cislo Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Mng.

Pos. | Reference No. | Item Pcs.
1 201.6005-400 Pohon / Antrieb / Drive 1
2 | 201.9214-300 Kartacek / Burste / Brush 1
3 201.Y404-070 Vedeni krytu / Deckelftihrung / Cover guide 1
4 | 201.Y408-000 Napfnani / Spannung / Stretching 1
5 | 201.Y410-000 Veden{ pasu / Sdgebandfiihrung / Band guiding 1
6 |30.1814-011 Drzék ventilu / Ventilhalter / Valve holder 1
7 |30.6014-109 Pant/ Turband / Hinge 4
8 ]30.6014-110 Deska / Platte / Plate 4
9 |307114-142 Drzak / Halter / Holder 1
10 | 30.8914-220 Kryt / Deckel / Cover 1
1 30¥304-033 Drzak, zadni kryt / Halter, hinterer Deckel / Holder, 1

rear cover
12 | 30v304-034 Egiﬁfgﬁﬁglﬁ{; Halter, Frontabdeckung / 1
13 ]30.Y304-038 Zapadka / Klinke / Ratchet 2
14 | 30.Y304-039 Drzak snimace / Fuhlerhalter / Sensor holder 2
15 | 30.Y404-005 Drzak / Halter / Holder 1
16 |30Y404-009 E(r)yvte;:r)ésu / Sdgebandabdeckung / Saw band 1
17 1 30.Y404-018 Zavitova tyc¢ / Gewindestange / Screwed bar 2
18 | 30.Y404-019 Kryt / Deckel / Cover 1
19 | 30.Y404-022 Kryt / Deckel / Cover 1
20 | 30.Y404-031 Kryt ramene / Rahmendeckel / Arm cover 1
21 | 30.Y404-032 Kryt ramene / Rahmendeckel / Arm cover 1
22 | 30.Y404-046 Pas/Band / Band 330 1
23 | 30.Y404-101 Rameno / Arm / Arm 1
24 | 30.Y404-103 Kryt / Deckel / Cover 1
25 | 30.Y504-003 Drzék / Halter / Holder 1
2% | 31v404-036 zngszﬁzbir{té\//ggkleben Deckel Z / Self- 1
57 | 31¥404-037 igpgszlizbir{tczcgugkleber, Deckel P / Self- 1
28 |90.001.25.033 Sroub / Schraube / Screw M8x25 8
29 | 90.001.25.062 Sroub / Schraube / Screw M12x50 8
30 |90.001.25.092 | Sroub / Schraube / Screw M6x14 4
31 190.100.55.006 Matice / Mutter / Nut M10 DIN934 6
32 190.150.50.004 Podlozka / Scheibe / Washer 6,4 4
127

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N (O

5. Troubleshooting

e

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar’

7.9. Rameno/Arm/Arm

Lsalou A194eS lJ

J

o
2™
38
A
= =
=
—
gi’b

]

[[eZh1E[ep)
aulyde '€

A

J

9JIAISS
auyeW

AN

J

Bbunooyss|gnod] ‘g

AN

J

So11eWAYDS "9

AN

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00 128



7.10. Kusovnik / Stiickliste / Piece list
Rameno /Arm/Arm

Poz. | Obj. ¢islo Nézev polozky ks

Pos. | Bestell - Nr. Bezeichnung Mng.

Pos. | Reference No. | Item Pcs.
33 190.151.50.002 Podlozka / Scheibe / Washer 12 2
34 191.070011 Viyvodka / Ausfiihrung / Bushing M16x1.5 1
35 191.070.012 Vyvodka / Ausfihrung / Bushing M20x1.5 1
36 | 91.173.007 Koncovy spina¢ / Endschalter / Limit switch 1
37 191.173.009 Koncovy spina¢ / Endschalter / Limit switch 1
38 [91.173.012 Spina¢ koncovy / Endshalter / Limit switch QKS8-2xNC 2
39 191.173.017 Koncovy spina¢ / Endschalter / Limit switch FR630 1
40 | 94.202.002 Redukce / Reduktion / Reduction 6/R1/4" 2
41 | 94.204.005 Drzak hadice / Schlauchhalter / Hose holder LBG 14/14-PP 2
42 199.104.002 Zamek / SchloB / Lock 2
43 199.170.001 Retéz energii / Kabelschlepper / Cable tug (E)?égggioo 1
44 | 99201007 \c/zfrlggl;eneﬁggavregj\% gvage”' Linearflhrung /| L cwy3acc 3
45 | 99.260.003 Ventil kulovy / Kugelventil / Ball valve 1/4" 1

129

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N (O

5. Troubleshooting

e

™

6. Schematics

AN

v
o
=
=
o
=
O
™~

and piece lists

control

service




N

[

_ NN
SRR

7.11. Pohon pilového pasu / Sdgebandantrieb / Saw band driving
2
| <]
C
\ o —
N & —]
£ m—)

Bomar

_..\\. .../._ __\. ./ \ ;/_ _\. ./.._ _\ ./._ _\\ ./._ N. Uﬂmém—a@m
7 1. Safety notes 2.Machine 7 3. Machine 7 7 4. Machine 7 5.Troubleshooting 7 6. Schematics 7 and piece lists

documentation control service

130

VersionNo. 00.00.00



7.12. Kusovnik / Stuckliste / Piece list
Pohon pilového pasu / Sagebandantrieb /
Saw band driving

Poz. | Obj. ¢islo Nazev polozky ks

Pos. | Bestell - Nr. | Bezeichnung Mng.

Pos. | Ref. No. Item Pcs.
1 30.1804-010 | Podlozka / Scheibe / Washer 1
2 30.4304-018 | Ventilator / Ventilator / Ventilator 1
3 30.6005-001 Kolo hnaci/ Antriebsrad / Driving wheel 1
4 | 30.6005-006 | Viko tésnéni/ Deckel / Sealing cover 1
5 30.6105-108 | Pero/ Feder/ Feather 1
6 30.8904-203 | Priruba / Flansche / Flange 1
7 | 30.8904-204 | Hridel / Welle / Shaft 1
8 | 30.8904-205 | Distan¢ni trubka / Distanzrohr / Distance tube 1
9 30.8904-206 | Krouzek distan¢ni/ Distanzring / Distance ring 1
10 | 90.005.55.034 | Sroub / Schraube / Screw M12x40 8
11 | 90.011.27.025 | Sroub / Schraube / Screw M12x25 1
12 | 90.158.50.009 | Podlozka / Scheibe / Washer @12 8
13 | 91.015.100 Ventildtor / Ventilator / Ventilator 1
14 | 95.001.031 Kulickové lozisko / Kugellager / Ball bearing 6212A 1
15 | 95.201.003 LoZisko / Lager / Bearing NU 1
16 | 95.825.001 Spojka / Konjunktion / Conjuction CLAMPEX KTR210-80x120 1
17 | 95.830.006 Gufero / Dichtung / Sealing 70x90x10 1
18 | 99.001.074 Prevodovka / Getriebe / Gearbox VF130P140P112B5V6 1

131

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar’

7.13. Napinani pilového pasu / Sdgebandspannung / Saw band tightening

J

sajou A19es °|
2N

mmm%

uoIEIUBWNIOP
BUIYde T

AN

‘ \

SRDONNPNON

[[eZh1E[ep)
aulyde '€

AN

T

J

SJIAISS
auyeW

AN

/

Bbunooyss|gnod] ‘g

AN

‘ So11eWAYDS "9 ‘

AN

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00 1 32



Bomar

7.14. Kusovnik / Stiickliste / Piece list

p g . . . o e
Napinani p[lovehc? pasu / Sagebandspannung / "
Saw band tightening %

=
=
Poz. | Obj. ¢islo Nazev polozky ks ‘E
Pos. | Bestell - Nr. Bezeichnung Mng. A
Pos. | Ref. No. Item Pcs. .
e
1 201.6107-350 Vélec / Zylinder / Cylinder 1 .
/
2 [301804-010 | Podlozka / Scheibe / Washer 1 [ o 5
. ; E
3 30,6008-001 Kostka napinani / Bandspannungswarfel / 1 c =
Stretching cube o]
£
4 30.6008-002 Lista vodici/ Fuhrungsleiste / Guiding listel 2 = a
o~
(o]
5 30.6008-003 Lista vodici/ Fuhrungsleiste / Guiding listel 2 '-\ ©
6 30.6008-004 Napinani / Spannung / Stretching 1 )
/
7 30.6008-006 Kolo napinaci/ Umlenkrad / Stretching wheel 1 (
[«F]
. o . C -
8 30.6008-014 er napinani/ Spannungsbolzen / Stretching 1 = 0
pivot (W] E
©
o]
9 30.6708-002 Distan¢ni trubka / Distanzrohr / Distance tube 1 E o
m
10 | 30.7208-006 Krouzek mérici / Mering / Measuring ring 1 \
11 90.001.25.064 Sroub / Schraube / Screw M12x70 6
Vs
12 190.011.27.009 Sroub / Schraube / Screw M12x20 1 (
Q
13 1 95.001.041 Kulickové loZisko / Kugellager / Ball bearing 6312A 2 £ 8
L= =
o>
m =
=3
<
A
f/ g‘
=
o
o]
=
v
£
Qo
=]
2
\ =
AT
/
vy
[¢]
=]
o
=
Q
=
[w]
v
| O
.

7. Drawings
and piece lists

133 VersionNo. 00.00.00



Bomar’

sajou A19es °|
4

A

J

uoIEIUBWNIOP
BUIYde T

AN

‘ \

[[eZh1E[ep)
aulyde '€

N

J

SJIAISS
auyeW

AN

/

Bbunooyss|gnod] ‘g

AN

‘ So11eWAYDS "9 ‘

AN

s3s1| 9231d pue
sbuimelq ‘7

VersionNo. 00.00.00

7.15. Vedeni pilového pasu / Sdgebandfiihrung / Saw band guiding

134



7.16. Kusovnik / Stuckliste / Piece list
Vedeni pilového pasu / Sagebandfiihrung /

Saw band guiding

Poz. | Obj. cislo Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Mng.

Pos. | Ref.No. Item Pcs.
: 2016816-100 E(r%eil;féersgﬂlaal%fchnittdruckregulation / 5
5 201.¥410-100 ngs[tgiéc;gigciclsgi/ Linke FUhrungsplatte / 1
3 201.¥410-200 Egétga vodici/ Fihrungsplatte / Guiding 1
4 30.0810-011 LiSta drzaku / Leiste / Listel 1
5 30.3510-004 Trubka / Rohr / Tube 2
6 30.6016-002 Deska / Platte / Plate 2
7 30.9010-003 Drzak / Halter / Holder 2
8 30.Y310-008 Drzak ventilu / Ventilhalter / Valve holder 1
9 30.Y410-003 Lista / Leiste / Listel 1
10 | 30.Y410-104 Konzola / Konsole / Console 1
1 30.Y410-105 Drzék / Halter / Holder 1
12| 90.001.25.016 Sroub / Schraube / Screw M6x12 16
13 | 90.001.25.031 Sroub / Schraube / Screw M8x16 2
14 90.001.25.032 | Sroub/ Schraube / Screw M8x20 8
15 19000125036 | Sroub/Schraube / Screw M8x40 2
16 | 90.001.25.058 Sroub / Schraube / Screw M12x30 4
17 1 90.001.25.061 Sroub / Schraube / Screw M12x45 2
18 | 90.100.55.005 Matice / Mutter / Nut M8 2
19 ]90.150.50.007 PodloZka / Scheibe / Washer 213 2
20 | 90.150.50.XXX | Podlozka / Scheibe / Washer OB13 2
21 90.163.00.003 Podlozka / Scheibe / Washer NORD-LOCK 2
22 ]90.300.02.007 Kolik vélcovy / Zylinderstift / Cylindrical pin 6X36 2
23 90.302.02.002 Kolik valcovy / Zylinderstift / Cylindrical pin 8%30 3
24 1 94.008.003 Paka montazni/ Hebel / Assembly lever M8x40 2
25 | 94.202.002 Redukce / Reduktion / Reduction 6/R1/4" 2
26 | 99.260.003 Ventil kulovy / Kugelventil / Ball valve 1/4" 1

135

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar

7.17. Vodici kostka / Fithrungsklotz / Guiding cube 1

g

b ]

/ |..r/..
1. Safety notes

_.\.
2. Machine
documentation

~

..\\ i

3. Machine
control

~

.

4. Machine
service

N [

5.Troubleshooting

N N\

_ 7. Drawings
7 6. Schematics 7 and piece lists

136

VersionNo. 00.00.00



7.18. Kusovnik / Stuckliste / Piece list
Vodici kostka / Fiihrungsklotz / Guiding cube 1

Poz. | Obj, cislo Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Mng.

Pos. | Reference No. | Item Pcs.
1 201.6110-510 Vedeni/ Fihrung / Guide 1
2 30.6710-108 Kolik / Passtift / Dowel Pin 1
3 30.6710-109 Pistek loZiska / Lagerkolben / Bearing piston 1
4 30.6710-110 Krouzek / Ring / Ring 1
5 30.Y410-110 Deska / Platte / Plate 1
6 30.Y410-120 Deska / Platte / Plate 1
7 30.Y610-501 Eeo:ttgié?:g(cljgi/ Linke Fihrungsplatte / :
8 30.Y610-503 Sroub / Schraube / Screw M10x30 1
9 90.001.25.011 Sroub / Schraube / Screw M5x25 3
10 |90.001.25.054 | Sroub / Schraube / Screw M10x60 2
11| 90.004.2D.002 | Sroub / Schraube / Screw M6x12 1
12 190.005.55.019 | Sroub / Schraube / Screw M8x40 1
13 190.011.27.016 | Sroub / Schraube / Screw M8x25 2
14 | 90.100.55.005 Matice / Mutter / Nut M8 1
15 90.154.50.003 Podlozka / Scheibe / Washer 10x16x0,50 2
16 90.350.07.005 I;Irl’if%/é pruzina / Tellerfeder / Belleville ZD?§;8,923><1 Al 8
17 195.001.044 Kuli¢kové lozisko / Kugellager / Ball bearing | 609 2RS 2
18 | 95800003 Eg?x?;rgrﬁek/ Sicherungsring / 10 1

137

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar

7.19. Vodici kostka / Filhrungsklotz / Guiding cube 2

S

sajou A19es °|

VAN
N
-

uoIEIUBWNIOP
BUIYde T
S|

2N

[[eZh1E[ep)
aulyde '€

AN

)

SJIAISS
auyeW

AN

/

bunooyss|gnouy gl |

/O

So11eWAYDS "9

i//
)
9

s3s1| 9231d pue
sbuimelq ‘7

Version No. 00.00.00 138



7.20. Kusovnik / Stuckliste / Piece list
Vodici kostka / Fiihrungsklotz / Guiding cube 2

Poz. | Obj, ¢islo Nazev polozky ks

Pos. | Bestell - Nr. Bezeichnung Mng.

Pos. | Ref, No. Item Pcs.
1 201.6110-510 Vedenf{/ Fihrung / Guide 1
2 30.6710-108 Kolik / Passtift / Dowel Pin 1
3 |306710-109 Pistek loziska / Lagerkolben / Bearing piston 1
4 30.6710-110 Krouzek / Ring / Ring 1
5 130.Y410-110 Deska / Platte / Plate 1
6 |30.Y410-120 Deska / Platte / Plate 1
7 1 30.v410-201 E%ignﬁ%iﬁgi/ Rechte Fuhrungsplatte / 1
8 |30Y610-503 Sroub / Schraube / Screw M10x30 1
9 [90.001.25.011 Sroub / Schraube / Screw M5x25 3
10 |90.001.25.053 Sroub / Schraube / Screw M10x60 2
11 ] 90.004.2D.002 Sroub / Schraube / Screw Méx12 1
121 90.005.55.019 Sroub / Schraube / Screw M8x40 1
13 190.011.27.016 Sroub / Schraube / Screw M8x25 2
14 1 90.100.55.005 Matice / Mutter / Nut M8 1
15 190.154.50.003 PodloZka / Scheibe / Washer 10x16x0,50 2
16 | 90.350.02.005 Talifové pruzina / Tellerfeder / Belleville spring éo‘@ggz;d /! 8
17 ] 95.001.044 Kulickové lozisko / Kugellager / Ball bearing 609 2RS 2
18 195800003 E;)jgi]stny krouzek / Sicherungsring / Retaining 10 !

139

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar

7.21. Kartacek / Spanbiirste / Brush

.\\.

f ...r/._
7 1. Safety notes

2. Machine
documentation

N

3. Machine
control

N

.

4. Machine
service

N N\

5. ﬁo_f_v_mm:oo::@.

4 N\

_ _ 7. Drawings
7 6. Schematics 7 and piece lists

140

VersionNo. 00.00.00



7.22. Kusovnik / Stuckliste / Piece list
Kartacek / Spanburste / Brush

Poz. | Objednaci cislo Nazev polozky ks
Pos. | Bestell - Nr. Bezeichnung Menge
Pos. | Reference No. Item Pcs.
1 30.0814-204 Kolecko / Rolle / Wheel 1
2 30.6114-105 Deska / Platte / Plate 1
3 306114-116 ::;dfte‘ kartacku / Burstenwelle / Brush 1
4 30.6114-119 Krouzek / Ring / Ring 2
s 306114-128 E(r)z;gl;rkartééku / Burstenhalter / Brush 1
6 31.1506-115 Pruzina / Feder / Spring 2
7 31.2107-206 Pruzina / Feder / Spring 1
8 49.250.017 Kartacek / Spanebdurste / Brush 1
9 90.001.25.067 Sroub / Schraube / Screw EA\?\]Xg?Q 2
10 90.001.25.095 Sroub / Schraube / Screw M8x70 1
1 90.003.2D.001 Sroub / Schraube / Screw M5x6 3
12 90.100.55.005 Matice / Mutter / Nut M8 DIN 934 1
13 90.100.55.007 Matice / Mutter / Nut M12 DIN 934 1
14 90.150.50.007 Podlozka / Scheibe / Washer d13DIN 125 1
15 95.001.006 Lozisko / Lager / Bearing 6002 2RS 2
141

Bomar

VersionNo. 00.00.00

N

1. Safety notes

2. Machine
documentation

e

{

~

3. Machine

Ve

\

4. Machine

N

5. Troubleshooting

W

™

6. Schematics

AN

7. Drawings
and piece lists

control

service




Bomar’

7.23. Podstavec / Untergestell / Pedestal

/

N Re= e

sajou A19es °|

A

J
5

uoIEIUBWNIOP
BUIYde T

"\

[[eZh1E[ep)
aulyde '€
18

AN

J

14

SJIAISS
auyeW

AN

)
20

Bbunooyss|gnod] ‘g

SN

So11eWAYDS "9

AN

13

s3s1| 9231d pue
sbuimelq ‘7

142



Bomar

7.24. Kusovnik / Stiickliste / Piece list

Podstavec / Untergestell / Pedestal 4 "
@
Poz. | Obj. ¢islo Nazev polozky ks E
Pos. | Bestell - Nr. Bezeichnung Mng. %“
Pos. | Ref. No. Item Pcs. :rnﬁ
1 30N301-008 Nosjc agregatu / Aggregatgestell / Aggregate 1 \
carrier R :
5 30.N301-009 Nosi¢ agregatu / Aggregatgestell / Aggregate : Ve

carrier L [

3 30.N301-010 Drzék hadice / Schlauchhalter / Hose holder 1

4 30.Y301-001 Podstavec / Untergestell / Pedestal 1

5 30.Y301-010 Vana / Wanne / Tank 1

2. Machine
documentation

e

6 |30.Y301-011 Kryt / Deckel / Cover 2

{

7 30.Y301-020 Skluz / Rutsch / Glide 1

~

8 | 30.Y401-005 Kryt hydrauliky / Hydraulikdeckel / Hydraulic cover 1

9 30.Y401-009 Segment/ Segment / Segment 1

10 130v401-010 Podlozka svéraku / Schraubstockscheibe / Vice 5
washer 1

3. Machine
control

Ve

11 130v401-011 Podlozka svéraku / Schraubstockscheibe / Vice 5
washer 2

\

12 |130.Y401-016 Deska pravé / Rechte Platte / Right Plate 1

13 1 30.Y401-017 Deska levé / Linke Platte / Left Plate 1

14 ] 30.Y401-103 Ty¢/ Stange / Bar 1

4. Machine
service

15 | 30.Y502-162 Uchytka / Halter / Angle cleat 1

16 | 41.001.006 Retéz energii / Kabelschlepper / Cable tug 2 k
17 190.001.25.029 Sroub / Schraube / Screw M8x12 6 / ol
c
18 | 90.001.25.046 Sroub / Schraube / Screw M10x20 9 43
o
19 | 90.150.50.005 Podlozka / Scheibe / Washer 28,4 DIN125 4 ﬁ
]
20 | 91020004 Cerpadlo chlazeni/ Kihimittelpumpe / Coolant 230/400 V 1 .g
pump o
Agregét hydraulicky / Hydraulisch / =
21 | 92001021 gregat hydraulicky /Hydraulischeaggregat 870-1394 1 Y

Hydraulic aggregate

22 195.800.016 Pojistny krouzek / Sicherungsring / Retaining ring 42 1 ./ “
¥
23 | 95.800.021 Pojistny krouzek / Sicherungsring / Retaining ring 62 1 o
=
24 | 95.800.034 Pojistny krouzek / Sicherungsring / Retaining ring @55 4 _g
A
| O

o

7. Drawings
and piece lists

143 VersionNo. 00.00.00



